RUBBER
SEAL

> \
O

o | —runsric pros (vPrer)\

AN
AREER)
SIS rLasrd '

PLUG (LOWER

< 70RGUE - 15:20 185 )

—
o
A

TORQUE: 80-100 w/-L8S

735 009 008






N1

BOMBARDIER

et



HOW TO USE THE FLAT RATE TIME (F.R.T.)

This F.R.T. (Flat Rate Time) is used to determine the
standard labor time allowed for replacement of parts cov-
ered by the warranty is in effect. The F.R.T. for those parts
which are not listed (indicated by a — —) should be de-
termined from the operation closely related to the replace-
ment of that part.

1. THE F.R.T. IS BASED ON THE FOLLOWING SER-
VICING CONDITIONS:

a) Standard times specified are based on the condition
that the necessary servicing tools are available close
at hand and the work performed by a mechanic with

normal skill.
b) Time required for the servicing is calculated as

shown:

Example: Exact repair for a reasonable mechanic
(120 min.)
Plus 5% for diagnosis 6 min.
Plus 5% internal cleaning 6 min.
Plus 5% for parts Dept. 6 min.
Plus 5% for paperwork 6 min.

The F.R.T.is 2.4 hours.
TOTAL TIME: 144 min.

2. The F.R.T. is also a guideline for time required for
normal retail repairs and may be used for estimating
retail cost.

3. METHOD OF COMPUTING

The job times are listed in tenth of an hour to simplify
computation.

Example: 0.3 = 18 minutes
5.6 = bhoursand 36 minutes

CONVERSION CHART

Hours Minutes Hours Minutes
0.1 6 0.6 36
0.2 12 0.7 42
0.3 18 0.8 48
0.4 24 0.9 54

0.5 30 1.00 60

4. COMPUTING THE F.R.T.

When several jobs are performed at the same time,
make the calculation in the manner.

a) Jobs of non duplicated nature:

The F.R.T. for the job is obtained by totalling the
F.R.T. for each part replaced.

Example: Replacement of cylinder and clutch.

SERVICING DETAILS F.R.T
Cylinder 0.6
Clutch plate 0.7

The F.R.T. forthejobis:0.6 + 0.7 = 1.3

b) Jobs of duplicates nature:
Take the F.R.T. for the last part to be replaced.
Example: Replacement of cylinder head and piston.

SERVICING DETAILS F.R.T.
Cylinder head 0.5
Piston 0.7
The F.R.T. for this job is the last part replaced
(piston): 0.7 .

HOW TO USE THE OPERATION NUMBER (O.P.)

Operation number: is an idicative referring to asub-section
of the motorcycle.

The operation number to be used is the same as the sec-
tion in which the part is found in the catalogue.

Example: For a carburetor part, the operation would be 04
For a fork part, the operation would be 06.



PARTS CATALOG FORWARD

This parts catalog list, Parts and sub-assemblies provided
as spare parts for the Can-Am Motorcycles. When ordering
parts from this catalog always quote the entire number
and part name as show:

(A)  Parts number categories
CAN-AM parts are divided into four (4) categories:

1. Engine

2. Fasteners

3. CAN-AM, General
4. Ski-Doo, General

Parts numbers always consist of nine (9) digits and except
for Ski-Doo parts are broken down like the following
structure:

XXX — XXX — XXX

The exception to this structure are Ski-Doo parts which
are:
XXX — XXXX — XX

You will find that for simplicity the price list will be printed
with the Ski-Doo breakdown.

STRUCTURE

Group ldentification

1. ENGINE PARTS (ROTAX)
XXX — XXX — XXX

MODIFICATION
PART GROUP

ROTAX IDENTIFICATION
(420-421)
2. FASTENERS (METRIC CAN-AM)
XXX — XXX — XXX
Example:
M6 X 1.00 X 20 mm Length Hex. HD. Cap Screw, Zinc
plated,
Grade b

297 0 8 2.0 1 5

|—GRADE (5)

FINISH (Zinc)

LENGTH (20 mm)

SIZE (M6 X 1.00)

TYPE (Cap Screw)

GROUP (Bolts)

3. GENERAL CAN-AM
XXX — XXX — XXX

MODIFICATION

PART NUMBER

GROUP

The following groups are to be found in this catalog:
CAN-AM, General

730 — Electrical, wiring components

731 — Crating parts

732 — Seals, bearings, spring, O’ rings, circlips,
special fasteners

733 — Accessories, clothing

734 — Engines, engine parts not Rotax

735 — Printed material, service, parts

736 — Advertising, promotion material

737 — Control components

The following groups are to be found in this catalog:
CAN-AM, General

738 — Head and tail lamp, turn signal, electrical
components

739 — Instruments

740 — Carburetor, airbox intake system, air filtration

741 — Cables

742 — Suspension units

743 — Wheel parts, drive chains

744 — Body parts

745 — Exhaust system

746 — Frame

747 — Special tools and service items

748 — Miscellaneous fittings and fasteners

749 — Kits — special competition parts

4. SKI-DOO GENERAL
XXX — XXXX — XX

l—MODIFICATION
PART NUMBER

GROUP

5. ABREVIATIONS

OliD B e o, o T e g bR R e Standard
TSB! ‘rie i mm 5 + (it ot ) Aikeep ettty L B et Assembly
s v e s v omsm s 1 oyl . s & R e M el T T Left Hand
R.H. ... Right Hand (Refers to the posmon of seated rider)
ALT .................................. Alternate
bt 5 F 69 605 8505 5.5 ot v s o a5 5 el e e W Teeth
BRE L o Aop e’ ol b A 5 ol e B nE) Ply Rating
5 ]9, SR C EUIRES LA o Sl ot e Hexagonal
[N ATEE 3 o oy oM o e e, B Does not apply
MaG s mmss 5 8 s qmmme b 28 22 il hs emiion om0 Magneto
VNV g i 1« ommnenirs 5 5 3 1 B BBl e s B deliel b With
N0 s 0 5 o gy s b s o o o i ot o el s mePi B Without
[OSE 1z 5 oot oy e el 5 sa bttt A sl SIS Pounds
Bl KRR P ] Loy IR, . Sy Inside Diameter
GRDNAET = e L s B et e *. Outside Diameter
s 0 2 o2 ol bt gty 2 g o o5 o B e S i s 5o As Required

[T oo, T clien of 0,1, TR0 B Tl et el o NI Internal



TABLE OF CONTENTS

ENGINE........coteeeesunnsrannsnassasnsnsnnnsssnanssnssssnnnnnnnnns SECTION 1
Crankcase
Crankshaft, cylinder, piston
Magneto, clutch and oil pump covers

GEARBOX ....tcoveenneannsenunsnsnnssssanssansssssnnnssnssssannnnns SECTION 2
Transmission
Clutch, kick start

ELECTRICAL. .......cccrvnuurssnnnsannsssasnanssnssnnasssnnnnnnansnnnss SECTION 3
Magneto
Wiring system (speedo, ignition switch)
Lighting system
Terminals & wires

CARBURETION .. ....ooisassan s s s e s s e s eses e s esenessmena SECTION 4
Carburetor

SPECIALTOOLS. ... . ... ottt scacsnasnnssnnsssssnnasnssannnnnnannns SECTION 5
Tools, special and owners kit

FRAME .. . oo s neomne oo s a6 05 618 & 500 5 W 600 B8 815 16 10 0 o )8 o i 0wy ) i @i o ol m oy SECTION 6
Fork
Main frame
Swing arm, shock absorber

CONTROLS......ovtrrurnnnnnssssnnsnsssssssssnssssannssnnnannnnnnnns SECTION 7
Handlebar
Cables

EXHAUSTSYSTEM ......coinnucnnnnnssnsssnannnnssnnnansnsnnnnnnnssass SECTION 8
Exhaust pipe, muffler

BODY ... .o oo s s s s e s e 5 S5 65 800 i . 808 e ia i W00 58 8 U8 8 000 0w 5wk can w8 SECTION 9
Body parts (fenders, side covers)
Fuel tank

WHEELS ....vvvtvrssnsnennnannssssssssssssssssssssannsssnannnnnnnns SECTION 10

Brake system
Front wheel
Rear wheel

SPECIAL/ OPTIONALPARTS .....ccuivvuernnecnnnntnarnnnssnsnnsnnnnns SECTION 11
Optional parts
Competition parts
Service items
NUMERICALLIST ...vvvectunnncanansnaneasansssannnssansssnnnnannnnns SECTION 15
PRICE LIST with Servicebulletin . . . . . ... coccciirrinnessnsssaanansannnns SECTION 16

PARTSBULLETINS .......cviicrunernnnssnnansnansnnsscsnssnnnssnansnns SECTION 17






NOTES




Crankcase



COMPLETE ENGINE

45




CRANKCASE-DISC VALVE COVER

197

ITEM PART DESCRIPTION PYNT FRT
NO NUMBER 175
1 thru
6 420 291 367 Crankcase ASSEmMblY..e.eeeeeen.. s i 4.0
3 420 260 390 Ring, Crankcase, Magneto Side...... 1 3.0
L k20 260 400 Ring, Crankecase, Clutch Side...s... 1 3.0
5 LiZ20 230 530 DR T I N SRR o 2 -
6 420 949 900 Dowel, Locating..... TR . T 2 -
T 420 230 390 Seal, Magneto Side..... S ls aiansyel 6 sake 1 1T
8 420 230 L21 Seal, Transmission Main Shaft...... 1 1.7
9 420 232 630 Ball Bearing 6208. . vussssss Famyks 2 3.0
10 k20 232 64O Ball Bearing 620L4...... B e sse s 2 3.0
hist 420 945 T51 Lockwasher 6 MIMs's e civés s osioneinnases 13 -
12 420 241 870 Screw, Allen Head M6 X TOuveeeenn.. 5 o
13 420 241 820 Screw, Allen Head M6 X U5..eeeee... 5 o=
1h 420 949 900 Dowel, Locating....... S B i ey 5 L
1= 420 241 920 0il Filler Cap M18 X 1.5(With Air
Vol oo seaiie G e sl e s i 1 0.1
16 Lzg 2hT 2ko Speer o Cha it BUart s s oo s smens 3 -
ag 420 297 330 Chain Guard (For Sprocket 13T
TR 2 e (e b RGO e B SRR A Opt DA
hkpg 297 331 Chain Guard (For Sprocket 14T
LBl DEE T | e o s ira e e e e o 8 Opt D.N.A
L20 297 332 Chain Guard (For Sprocket 15T
LR ORE G5 ¢ R i g s 2 L, A pew ;i 0.1
N 18 L20 241 185 Screw, Hexagonal Head M6 X 16...... 3 =
19 420 241 850 Contact Screw Assembly Neutral
TN CaLOT o iss o siaamisias s bie ot nle s oo ali B2
N 20 420 230 500 Gasket Ring, Index Plug.....ceeeen. 1 =
N 21 L20 258 552 PINNgers TR o uieieidiisie,s 5 sisitin s sl 5 el 1 0.1
N 22 420 239 712 Springyilndex PLUNGET. i\isesess e oo l -
N 23 k2o 241 787 Plug, Transmission, IndeX......ee.. 1 @l
2L L20 650 0LoO B elet BiEE . oo sian e b s e sessses s 2 =
25 oo 2L3. 781 Pl Magnetle Dreiti. . iessessssnss o 1 0.1
26 420 950 1k1 GRiskeoh. BIIE & w.a S e e e s i i -
27 420 940 580 Screw, Hexagonal Head M8 X 16
Crankease DIramll s ssis o ois s oo o o se i 1 =
N 28 Lpp P30 425 Senl b e i e e e 1 1.5
N 29 420 230 310 0'Ring, Disc Valve Coveles.. sivswss 1 -
N 30-32 L20 212 037 Disc Valve Cover Assembly....... Ay~ 1 1ius
31 L20 940 510 Screw, Countersunk Slotted Head
440, R S O P SRRy D EME S l =
32 420 224 oko D EEUEe P e s baas i v iiah & min o e 5 2 gl 0.4
33 420 230 260 O'Ring, 0il Injection Inlet Port... 1 =
N 3k L20 267 TL1 Adapter,; CarbUTE O, ot i s e smive sisiee . 0.4
35 L20o 251 845 Hose Clamp, Carburetor Adaptor..... i -
36 k2o 251 820 Hose Clamp, Carburetor......e.ee... 1 &

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 1 PAGE 3
CATALOG NO T35 009 008



COMPLETE ENGINE

45




CRANKCASE-DISC VALVE COVER

AOTT

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 5
37 Loo 227 610 Shim 0.5 mm, Transmission Clutch
SHATE " BEariNGar: o o oioners s smsa o shoess AR =
ko0 227 611 Shim 0.3 mm, Transmission Clutch
SHEFT Bearing . o inlssissisaae G i s e ae AR -
oo 227 612 Shim 0.1 mm, Transmission Clutch
Shafh BoaPinD o e e oo s srerss s s s s s ss AR -
38 Lh20 227 520 Shim 0.5 mm, Transmission Main
SHat "Begl G o sivic i oo sie s e e inloreis oins AR -
Loo 207 521 Shim 0.3 mm, Transmission Main
Shaft: Bear it s e s e <o g wis e oo AR -
420 227 522 Shim 0.1 mm, Transmission Main
SHAaft  Bea AT s & vieis 4 ahe s sl s sieis w5 e 5 AR -
39 k20 227 550 Retaining Plate, Transmission
BEATINES simits v s 4% e sue atiorsiarslo e's o nsis 6 s hE 0. T
Lo 420 9L0 315 Screw, Countersunk Slotted Head
. L e g L e T AR U 5 -
b1 Lh2o 2Lh1 775 Serew, Kick Starter SHoOD....cssesss 1 0.1
Lo 420 240 210 Stud M8 X 68, Cylinder Base........ b —
43 Lop 2k2 585 Nuat M8, Cylinder Bageinsssssssiosae L =
Ly 420 291 479 Baaket. BBL v vsss s s s s G o s i -
45 734 003 020 Engine Complete Without: Electronic
Box, Magneto Assembly, Carburetor &
THONIE TS Falere Ao s oi5L 5 aralie et tanabe N T 1 035
N 46 T47 002 001 Crankcase Sealant (BLEOK)..issisaees AR =
747 002 000 Crankcase Sealant (Clear)..ee.o.o... AR =
b7 747 020 000 LOCKk-NY Sealvn i s srbssaiis . sists s s sy AR -
48 L1k 137 200 Tabey Alr Vent 11" (270 i) eevsesss AR -

SECTION 1 PAGE 5
CATALOG NO T35 009 008



COMPLETE ENGINE

44




CRANKCASE-DISC VALVE COVER

Lo

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 250
1 Thru
5 420 291 L82 Crankcase ASSembly....eeee.. SRR al 4.0
3 k20 960 T67 Ring, Crankcase, Magneto Side
(For Crankcase Execution With Ring
on Magneto Side Only)..... S e s e e 1 3.0
L 420 260 Loo Ring, Crankcase, Clutch Side....... 1 3.0
5 420 230 530 QVRINE s s 551 10 g IOTOD o R B 0 B 2 =
6 420 949 900 Dowel, Lot TGy v rs sssns s TR, 2 e
N T 420 230 k25 HSeal . Magnetio Bid€:s sosasvenessapas 1 1.7
8 Lh2o 230 Lo1 Seal, Transmission Main Shaft...... 1 147
9 420 232 630 Ball Bearing 6203..e.ccve.. R S 2 3.0
10 420 232 640 Ball Bearing G200 . e nnaainnises 2 3.0
11 420, 9l5 751 Lockwashe®r B Tl .vs'onss s os s FRAI 13 =
12 420 241 870 Screw, Allen Head M6 X TOeeeeenennn. 5 =
13 L2o 241 820 Serew, Allen Head M6 X 45.......... 5 =
1k 420 949 900 Powel s e HTaTIE o s 5500 eas's ma s 5 =
15 a2 2Ll ‘920 0il Filler Cap M18 X 1.5 (With Air
e et Ll e S e L, 1 0.1
16 420 247 240 Spacer, Chaln GUERES i ed b vrnnis n s & 3 -
7 k20 297 330 Chain Guard (For Sprocket 13T
e oo S oL ) R = e R St K, Opt D.N.A.
420 297 331 Chain Guard (For Sprocket 14T
S0 206 1951 ) v s s i i Opt D.N.A
Lh20 297 332 Chain Guard (For Sprocket 15T
I BB G5B s vsiaisemies e byis e T 0.1
18 420 241 185 Screw, Hexagonal Head M6 X 25.... 3 -
19 k2o 241 850 Contact Screw Assembly Neutral
TR AT EAE O s okl stosiels aieisne o 5 lalalsre shoini 1 Qe
20 420 230 500 Gasket Ring, Index Plug ............ 1 B
21 420 258 552 Plns e, e s s e o o6 siatsd s 5o o 1 0:1
22 k20 239 T12 Spring, Index PLUNGET s« essoecos vos 1 =
23 k2o 241 787 Plug, Transmission, IndeX..eeece... 1 0.1
ol 420 650 0Lo Gasket Ring........ e S S e BT 2 -
25 Loo 241 781 Plug Magnetic Drail....eeeececeeses 1 ]
26 k20 950 141 Galsket "RITLS S v sisis s stsrsl o e ote sysr s sis o she s ik =
27 420 940 580 Screw, Hexagonal Head M8 X 16
Crankcase Draln iy c st st e vsaisnnsie s a1l -
28 420 230 ko5 Seal, Clutch Side ......... e s il 1.5
29 h2o 230 310 O'Ring, Dise Valve CoVer.ecsssvassi.a il -
30-32 L2o 212 037 Disc Valve Cover ASSembly......oce.. T LS
31 420 9Lo 510 Screw, Countersunk Slotted Head
1 e - S S s o PP PP I -
32 W20 224 0ko D P TUIUE b e o s o ol are o b e o e i 0.k
33 420 230 260 O'Ring, 0il InJjection Inlet Port... 1 -

SECTION 1 PAGE T
CATALOG NO 735 009 008



COMPLETE ENGINE

44




CRANKCASE-DISC VALVE COVER 1977

ITEM PART DESCRIPTION TINT FRT
NO NUMBER 250
34 420 267 T4l Adapber, Carburetorsyssssesssssaes - 1 Ot
35 2o 251 845 Hose Clamp, Carburetor Adaptor..... il .
36 k2o 251 820 Hoge,. Clamt,  Carbirehor e, «e s 1 =
T 420 227 610 Shim 0.5 mm, Transmission Clutch
Shiaft: BoBlEiTiD, ieisiel syats ss e 1o e s/loi 81 816515 5 (o AR -
20 227 611 Shim 0.3 mm, Transmission Clutch
Shaft BeaPing: «s sosssebssnmsosssesss AR -
hog 227 612 Shim 0.1 mm, Transmission Clutch
Shalft: BOarimiS mie uaisis sareiie i i vee s AR -
38 k2o 227 520 Shim 0.5 mm, Transmission Main
Shaft:Bearinges s szoessnsie Sersy atei oyl AR -

420 227 521 Shim 0.3 mm, Transmission Main

Shaft: Bearings'cs sieissss A AR -
oo 227 522 Shim 0.1 mm, Transmission Main
Shalft Beariinge eweeimisssis o as s ele Wb AR -
39 420 227 550 Retaining Plate, Transmission
B e I TS s 1ol &1 5 50 uis e ar Si7a) o ailernsiie n vace' 8 mi 18 i 0T
40 420 940 315 Screw, Countersunk Slotted Head
T 102 ot vt s s o ks e 5 B9 1 5 -
b1 Lisg 2l TT75 Serewy, Kick Starter Stopi.cssssesse 1 01
Lo 420 840 620 Stud M8, Cylinder Base..... e g g Y -
43 L20 291 65k ARl TEb i o s s w5 ¥ 5 R 6l " 1 =
Ll 734 003 021 Engine Complete Without: Electronic
Box, Magneto Assembly, Carburetor &
LETETS v o ia s w16 w05 810 7% 18 (5:08 5 15,8, 61 558 6.1, 678 1678 1 0.5
45 747 002 001 Crankcase Sealant (Black)..eeeoeoe.. AR .
747 002 000 Crankcase Sealant (Clear)...c.eeeces AR ~
L6 747 020 000 TOCk N ISEET il e 5 o srorislis 0 167 ol siatis s 5 %6 AR =
g 1L 137 200 Tube, Al® Vent 11" (270 mm)ssisssis AR -
BOMBARDIER LTEE/LTD SECTION 1 PAGE 9

SPARE PARTS CATALOG CATALOG NO 735 009 008






Crankshaft
Cylinder

Piston






CRANKSHAFT - PISTON - CYLINDER HEAD 1977
ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 175
N 1-2 koo P9l 517 Crafkshaft Assembly- o en snsin dnasa 5 3.5
2 LB6 P27 510 Filler Cabsosnsnsn« N i ol
3 k20 224 025 Plates Uil TulBes o ss s s s Uit 26
i 2o 2L7 250 Spacer, Crankshaft, Magneto Slde
DB L S el e e s e e s 1 3.6
5 L20 9Lk 470 Shim 0.2 mm, Crankshaft, Magneto
S d e e T G e St e (e e e e e e AR -
k2o okk L1 Shim 0.3 mm, Crankshaft, Magneto
SileiS R e e SR I e I P, AR -
L4oo 9l L7k Shim o 1 mm, Crankshaft, Magneto
SR e s e oh.a et an srtats e te 16 Sisre R aa e B e AR -
6 Lhoo 232 760 Ball Bearing 6205, Crankshaft,
Magneto Side..ee..... oy S TP destes 1 36
T k2o 242 570 Hexagonal Nut, M16 X 1.5, Crank-
shaft, Magneto Side..ceeeeeass ARG 1 0.l
8 420 230 530 OFRAMp LS S e e e i 0.1
9 L2o 234 922 Gear 9 Teeth 0il Pump Pinion..... il i !
D 420 232 750 Ball Bearing 3205, Double Row
Crankshaft, Clubeh Side. s sossses 1 3.6
N 11 L20 247 290 Spacer, Disc Valve (Up to Engine
Serial No 70.228 Replace Only With
Dilisie Vol yie: ) eh e s u o o dlie sie tainis b aras s 1 1.5
N 12 420 224 100 Disc Valve (Up to Engine Serial
No T70.228 Replace Only With Spacer,
D SV alE Y baroans aromaie o o LR 5 G e 1 1.5
N 13 420 291 591 Drive Gear With Clutch Drum Assem-—
bly (Replace Only Drive Gear With
Clutch Drum Assembly See Also
Clutch - Kick Start Page, No. L4 ... i 0.7
1k 420 242 610 Nut, M18 X 1.5, Crankshaft, Clutch
e ol e o s WO 1 0.7
15 420 246 011 Key, Woodruff, Crankshaft, Magneto
S1d€aesess ORI S P N s 1 -
16 420 246 570 Key, Woodruff, Crankshaft, Clutch
Baidey wonss dasnin o Vi o b dod s smm s e il -
17 k20 932 90k Needle Bearing, Piston Pin......... 1 0.7
N 18 thru
20 420 291 820 Piston Assembly with 2 Rings 62.0
Diameter Standard......... PR PN 1 0.7
N Lh2o 291 821 Piston Assembly with 2 Rings 62.25
Diameter 1lst OVersize..ceccececcesss 1 D.N.A

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 1 PAGE 13
CATALOG NO T35 009 008



37 ®




BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

CRANKSHAFT - PISTON - CYLINDER HEAD 1977
ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 175
N 420 291 537 Piston Assembly with 2 Rings 62.5
Diameter 2nd OVerSiZe..cecvessscoasee 1 D.N.A.
N hoo 291 823 Piston Assembly with 2 Rings 62.75
Diameter 3rd OVersiZe...eeeececceces 1 D.N.A.
N 19 h2o 215 125 L-Trapez Ring 62.0 Diameter Standard 1 LT
N L20 215 126 L-Trapez Ring 62.25 Diameter
=L (e T= bl - I R e B e e S S R 1 D.N.A.
N hoo 215 127 I-Trapez Ring 62.5 Diameter
2NA OVEnSTZC: s s o ssisnisiminis sisiasssnvons 1 D.N:A.
k2o 215 128 L-Trapez Ring 62.75 Diameter
BP A OV ST 7B s o siers wie e e e star olisl s lin o s 1 D.N.A.
N 20 420 215 185 Rectangular Ring 62.0 Diameter
Sl stz ve MR AR e e L B o A S i U A i G
N 420 215 186 Rectangular Ring 62.25 Diameter
LeT OVERST ZE L1 s rers viars o iais s sl'sisls s s 78 & i D.N:A
N h20 215 187 Rectangular Ring 62.5 Diameter
2Nd) OV T ST 28 455l 8se v sis is o 31 os Al s et s D.N.A
N L2po 215 188 Rectangular Ring 62.75 Diameter
Brd OVerSIze s siiinsm s ts vessessss e il D.N.A.
N 21 L20 916 135 PlSTON iPIA i s sias she ensinis ane aisi siain o iy 1 0.7
22 420 945 735 Grrelams: PLehom Eitie s s i = v e s wwis 5 2 O
N 23 420 230 552 Gasket,; Cylinder Base.. s b esaeses- 1 0.6
N 24 420 213 619 Cylinder with Sleeve Assembly...... 1 195
25 420 241 890 Stud MT X 33.5, Cylinder Head.:..s: 6 0.5
26 420 230 365 Shim,, Cylinder Heads . idoewsiotias s s s AR =
27 L20 213 620 Cylinder Head, Standard......ceeee.. 1 0.5
28 420 227 570 Washer 7.4 mm, Cylinder Head Nut... 6 =
29 Yoo 242 590 Hexagonal Nut M7, Cylinder Head.... 6 -
30 420 230 500 Gasket, Cylinder Head Plug......... i o
3 k20 241 880 Plug M1k X 1.25, Cylinder Head..... 1 0.1
N 32 420 230 660 Gasket, Exhavst Socket..scxssnns sas 1 LS
N 33 k20 273 715 Exhaust Socket Assembly..ceceees o 1 025
3L k20 240 070 Cylinder Screw M8 X 20, Exhaust
DO CKE I eheelohth, s itata o S iee 55 (5.5 7eiankersiohe te ke or's: o 2 -
N 35 420 213 605 e S eETit s, ehlds s bt ssion = i 1 D.N.A.
36 420 291 519 Crankshaft Repair Kib. cesesssbsssss 1 D.N.A
N 37 416 001 600 Lok N Seals s alsatisns s sameontsin b s AR =
38 747 020 000 Tioele NYEBET. « o ovsiwwisn o 5o enes s gl AR -
N 39 T34 011 011 Noige Damiper (Mult 12").cevnosessns AR O

SECTION 1 PAGE 15
CATALOG NO 735 009 008






CRANKSHAFT - PISTONS - CYLINDER HEAD 1977
ITEM PART DESCRIPTION T!'NT FRT
NO NUMBER 250
N 1-2 420 291 Lol Crankshaft Assembly...... S s e 1 3.5
2 420 227 510 Pillet Bop..eissonssvine et CF ol L £ 0.1
3 liog 224 02T Plake ., Gil -Guide i, iscavis ivanaunms s il 3.6
i Lh20 9Lk 582 Shim 0.3 mm, Crankshaft, Magneto
SHAC < 515 560 wimie 5 sis & s s whess o8 Aneis AR =
L2o 9Lk 583 Shim 0.1 mm, Crankshaft, Magneto
BT b epm e ohe o e B ety At ge 16 . AR =
420 9Lk 586 Shim 0.2 mm, Crankshaft Magneto
ST A o afarete s cic s o 5 5 8 @ ae, sialsns wre v s w08 AR =
5 420 232 T80 Ball Bearing 6206, Crankshaft
Magnotn: S1de. saunswss vs banisnisss oo g 2.6
6 Lh20 9Lk2 220 Hexagonal Nut, M18 X 1.5 Crankshaft,
Magneto Sid€.eceececeses S el i 1 (01741l
7 420 230 530 (O3 ekl 7 UG O S A5 5 M Mg P 1 0.1
8 L20o 234 922 Gear 9 Teeth 0il Pump Plnlon ...... 1 0.k
9 420 232 750 Ball Bearing 3205, Double Row,
Crankshaft, Clutch Side....cceveeess 1 3.6
10 k2o 24T 290 Spacer,  Dise Valve: cssssnin oosnssns 1 1.5
I L20 224 100 DIEE ValPa, o s v vass L 1 1:5
12 o0 291 598 Drive Gear With Clutch Drum
Assembly (Replace Only Drive Gear
With Clutch Drum See Also Clutch-
Kick Start Page, Ttem 4)ecvecereens 1 0T
is 420 242 610 Nut M18 X 1.5, Crankshaft, Clutch
A0 b e e ol iorie rare sile: 6 wiis 61 L5, el B8 8 5 6 el & 1. 0.7
1k L2o 246 011 Key, Woodruff, Crankshaft Magneto
oG I o e e Sp iy A pepe 1 -
15 L20 246 570 Key, wOodruff Crankshaft Clutch
Side:susssenss R I ey T s R et 1 -
16 420 932 90k Needle Bearing, Piston Pin...... . T 0.7
17 thru
19 420 291 505 Piston Assembly, with Rings T4.0
Diameter, Standard.:seessesese 1 0.7
420 291 506 Piston Assembly, with Rings 7& 25
Diameter, 1st OVErsiz€...cececee. " 1 D.N.A
420 291 507 Piston Assembly, with Rings TL.5
Diameter, 2nd Oversize..... Thiers nd 1 DieN.A.
k20 291 508 Piston Assembly, with Rings TL4.T5
Diameter, 3rd OVersizes s oo R 1 D.N.A
18 420 215 1L5 L-Trapez Ring T4.0 Diameter,
SanAamrd aaveeon i s os o ks v s ovd ot Ve fl: 0«7
420 215 146 L-Trapez Ring Tk.25 Diameter,
1lst Oversize..... P el PRPIE e il D.N.A

BOMBARDIER LTEE/LTD

SPARE PARTS CATALOG

SECTION 1 PAGE 17
CATALOG NO 735 009 008






CRANKSHAFT - PISTONS - CYLINDER HEAD 1977
ITEM PART DESCRIPTION TANT FRT
NO NUMBER 250
18 g .28 11T L-Trapez Ring T4.5 Diameter,
25 aYo IR0 A <l = m i/ - RN S e S S O N 1 D.N.A
h20 215 148 L-Trapez Ring T4.T75 Diameter,
AL BVET SAITE ¢ 5 5 le fs iolslson & e o 15a e 8181 51 61 1 DN As
19 k20 215 155 Rectangular Ring T4.O Diameter,
S A A @i S vi s as e e is noh ol n as\ s e e fa 1aia 51 5" e bile 1 0%'f
420 215 156 Rectangular Ring T4.25 Diameter,
1st Oversize.scscsscoscviesisss asses 1 DiN.A
W20 215 .1.57 Rectangular Ring T4.5 Diameter,
210 "OVEL ST 20 o 565 is is1ske o o5 ste 5w (6100 ot wini ot 1 D.N.A
420 215 158 Rectangular Ring Ti.T75 Diameter,
370 OVETS1ZC e voeomenccocasosasssssse 1 D.N.A.
20 420 916 185 PistonuPanuis e il i e R 1 0.7
21 420 945 735 Girelh s PISton Pin.asdes asssssysss 2 0.7

N 22 420 230 552 Gasket, Cylinder Bas€......... Syt 1 0.6

N 23 420 213 709 Cylinder with Sleeve Assembly...... aj 0.6
2L 420 840 610 gtud M8 X 49. Cylinder Hegd...o:sves 2 0.5
25 420 230 560 Shim, Cylinder Hetd. «voensienam risnne AR -

N 26 han 913712 Cylinder Head, Standard...... i B 1 0.5
27 lreg. 28031 1 Washer, 8.4 mm, Cylinder Head Nut.. 6 -
28 420 842 130 Hexagonal Nut M8, Cylinder Head.... 6 -
29 420 830 270 Gasket, Exhaust Socket.cieeececones 1 05
30 L2o 273 695 Exhaust Socket Assembly....eeeeee.. 1 0.5
31 420 9Ls5 752 Lock Washer 8 mmM...eeeeeneeennnenenn 2 =
32 L20 240 080 Cylinder Screw, M8 X 25, Exhaust

Sockebsivsrves vs s secas s wen.el o wee s e 2 -

N 33 420 213 69k Cylinder S1eeVe.. e ssscsnsossaascns kS D.N.A.

N 34 420 291 499 Crankshaft Repair Kite.eeeeeeweonn B 1 D.N.A.

N 35 T34 0711 011 Noise Damper (Mult 12").e.eceeeen.. AR Oal.
36 416 0016 00 Tioele NVEeal. st oy oainnan S AR =
7 T47 020 000 Loek N'Se8l. . sussins wsno s el < i AR -

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 1 PAGE 19
CATALOG NO 735 009 008



| [




Magneto, Clutch

and Oil Pump Covers.






MAGNETO COVER - CLUTCH COVER - OIL PUMP 1977
ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 15
il liop 212 052 Magneto COvVer...... AR P s i 0.7
2 420 2Lh1 T61 Cylinder Screw M6 X 50...cceeeecens. 2 =
3 koo 241 821 Cylinder Screw M6 X U45..... SR 2 2
l 420 241 800 Plug, Adjustment iw.iss. R 3 -
5,6,14 LU20 212 oLy Clutch Cover ASSEmbly...eosesss B i 1 @,
6 420 949 030 TDEaver Ban 8 T80 ot o e e s e i Sk e il =
7 L20 259 619 Cam Assembly, Clutch Release€....... 1 0.5
8 k20 259 630 Plate, Clutch Adjustment Locking... 1 0iv5
9 ligp-2h] 7ol Screw M8 X 15, Clutch Adjustment... 1 =
10 420 241 795 Screw Mk X 6, Clutch Adjustment.... 1 i
11 420 239 660 Spring, Clutch Cam Retaining....... 1 0.5
1.3 420 240 560 Screw, Slotted Head M5 X 12........ il =
12 420 239 630 Spring, Cluteh Cam RebuThe«ses s s i il 0.5
1k 420 256 oLko Valve Assembly 0il Pump Check...... 2 0.4
N 15 i20. 230 355 Seal, Kiek Start Shafl... . ssesoess 1 =
16 L0 230.370 O'Ring, 0il Pump Mounting Flange... il -
17 420 291 432 QI PUMP ASSEMDIY s e i sisboa bt ot 650 o gl 0.5
18 L20 945 750 O W a S e S T L e s 2 et s a"e e ve 8151 o 2 =
19 420 240 760 Screw, Slotted Head M5 X 16....c.... ! A5
20 420 240 975 Screw, Slotted Head M5 X 28........ il =
a1 L20 927 9Ls5 Washer 6.2 Mils s vicns s sn wetns b ns s o e =
20 420 234 932 Gear, 011 PuilliPs - 34T usien ssidissens s 1 0.k
23 420 842 oko Hexagonal Nut M6, 0il Pump Cear.... 1 0.2
2L 420 227 500 Badltet 01 ] Bali ors o St isi om o o b 6 0.2
25 420 256 020 BaRG0 ai S al ey Sl sesrate i el 3 0.3
26 k20 241 830 Boilitis = Ban ot ds et b s e o s e le 3 0.2
27 420 830 890 Gasket, Clutch Cover ScCreW......... 2 =
28 koo 2Ll 761 Serew, Allen Head, M6 X 50...cv.... 1 =
29 Lop 2l 814 Screw, Allen Head, M6 X 35.cceu.... L -
30 420 241 816 Screw, Allen Head, M6 X 40......... 3 -
31 420 830 890 Gaslket, 011 Tovel PLuf.sossvssss s 1 =
32 420 8L0 370 PLUE o ORI “TETall s i s e its s ot slahait b ord il -
N 33 0il Line (See Frame Page, No 32-33) 1 0.3
3L 420 256 031 O3] IANe 90 MY oo sio v e sisre sro'e s s s aias 2 0:3
35 420 297 3k40 Nippleyw Bl ib Fiifle s @ e ke se s s e 1 Qs
36 Lh2o 212 060 o I i R o A R L L L O T g e 1 0.1
37 420 241 8h41 Screw, Allen Head, M5 X 12..c.cue.. 3 =
38 741 005 002 0il Pump Cable Adjuster........... . 1 0.2
N 39 416 001 600 Tioels, NSl ot st . on sae o sanis . AR =
N Lo 41l 1378 00 Tibe s Aie Vert 12"(200 i) ¢ usinsn wss AR =
N 41 420 230 451 O'Ring, OLL Pumps<ussa P D 0l -
N Lo 420 230 L61 O Ringy. 0T PUMDi s slsie arais st slolns P 1 =

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 1 PAGE 23
CATALOG NO T35 009 008






MAGNETO COVER - CLUTCH COVER - OIL PUMP LOT.

ITEM PART DESCRIPTION TINT FRT
NO NUMBER 175

N 43 420 230 480 Qal. Beale DI PUlip: e siswiss sa s gimms 1 -

N Lk 420 230 470 QLR O PR v s s s g it il e 1 =

N ks 420 230 490 RN O DRt e e e 1 =

Parts in Illustration Marked with ¥
are not Available as Spare Parts

BOMBARDIER LTEE/LTD SECTION 1 PAGE 25
SPARE PARTS CATALOG CATALOG NO T35 009 008






MAGNETO COVER - CLUTCH COVER - OIL PUMP Lo
ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 250
1 koo 212 052 M e b O COVE T s svinis s ot visi oo S /ols s siete 1 0.7
2 hoo 241 761 Cyilinded Sevew MB K 50: 55 oosn sresoms 2 =
3 420 241 821 Cylinder Screw M6 X L5..... Rl S 2 L4
L k20 241 800 Plus: AdJuictments it ohe s ssis s wmmn mise s 3 =
N 561k 4op 212002 Clutch Cover Assembly. s ceeasiness it 0.4
6 420 949 030 Drive.Pin 83 % Bswavas e ST L ) =
7 420 259 619 Cam Assembly, Clutch Release....... 1 0:5
8 420 259 630 Plate, Clutch Adjustment Locking... i 0.5
9 k2o 241 791 Screw M8 X 15, Clutch Adjustment... 1 =
10 Y20 241 795 Serew M4 X 6, Clutch Adjustment.... il =
11 420 239 660 Spring, Clutch Cam Retaining....... 1 05
12 420 240 560 Serew, Slotted Head M X 12...es0005 i -
153 Lh2oo 239 630 Spring, Clutch Cam RetUrni...sceeees il 0.5
1k 420 256 0Lo Valve Assembly 0il Pump Check...... 2 0.k
N 15 k20 230 355 Seal; Kick Start Shafit: icvee.. T 1 =
16 1563230370 O'Ring, 0il Pump Mounting Flange... 1 -
17 420 291 433 Oil Pump AsEembliycaw s s as R A i 0.5
18 420 945 750 L6 CRWaSHET [5AIIN revel 555 e iate iai s s 3108 5 51 5 2 =
19 420 240 760 Screw, Slotted Head M5 X 16cecesess il L
20 k2o 2ho 975 Screw, Slotted Head M5 X 28..c0venw 1 =
21 420 927 9Ls5 WaSher 62 MMEts s onisseess N P il: e
22 420 234 932 Geary 01l Pamp, BT sy u sl w wwn s e 1 0 b
23 k2o 8h2 0oko Hexagonal Nut M6, 0il Pump Gear.... il 0.2
2l L20 227 500 Gagket.: 011 Banjod ises el Sl . 6 0.2
25 420 256 020 BETAY Oliios e 5 635 57 5 aka’ sbal B1al s o b 1d 01 ¢ oY 51505500 3 0:3
26 k2o 241 830 BOIE . (BaI0: o et s s s is 5 & susiarn wnis 3 02
ar 420 830 890 Gasket, Clutch Cover Serew.:...:s.s. 2 &
28 420 21 T61 Screw, Allen Head, M6 X 50¢.u.eucn. i L
29 koo 241 821 Serew; Allen Head, M6 X 35.sssesnis L -
30 L20 241 816 Serew, Allen Head, M6 X 4O......... 3 -
31 L20 830 890 Gasket, Ol Tevel PLuB.. veensnss s I .
32 420 840 370 Pl 0ol TEVRll: 0o s pw e arssm cms S ke 1 =
N 33 0il Line (See Frame Page, No 32-33) 1 0.3
3l 420 256 031 0il Line 90 mm....... e e 2 0.3
35 h20 297 3Lo Nipple, Split Eads ovesesws swssssiss 1 0.1
N 36 koo 212 065 O PUIMB OOV e T s mebs o055 s sle heter oarainles s 1 0.1
37 Yoo 241 8h41 Serew, Allen Head, M5 X 18..vssssss 3 -
38 741 005 002 01l Pump Cable Adjustersssescas. Sings 1 0.2
N 39 416 001 600 TOCk N SEal bl uhiret wh e asis sims e & o sie olin o AR =
N Lo L1k 1372 00 Tiabe, Air Vent I2"(290 M )ue .o vnsws AR -
N 41 420 230 Ls1 O'Rine, O] PhiE aws s o w6 s bs e snpuas 1 =
N L2 420 230 461 OB s 0 BN aiis e e ol 5t i 60250 500 3 il =

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 1 PAGE 27
CATATOG NO 735 009 008






MAGNETO 60OVER - CLUTCH COVER - OIL PUMP

9T

ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 250

N 43 420 230 480 011 Besl g DL PIMD sy suwsa o ueirs sss 1 -

N L4 420 230 470 OfBirE , Qi PHlo, & sbessnssis s wames o il -

N L5 L20 230 490 X'Ring, 011 PuMbsssessss o 1 st S 1 =

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

Parts in Illustration Marked with *
are not Available as Spare Parts

SECTION 1 PAGE 29
CATALOG NO T35 009 008



N

[

|




GEAR BOX




[J1EEEE]

il

|

|




Transmission



45— ([ (el <
46
44— E
" S
38@

31— fg—ss

e

A
-
CEf)

Qi
Ak

e
J

=N
L2
rrk‘\:/gf

SUTTNAR.




BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

TRANSMISSION 1977
ITEM PART DESCRIPTION TINT FRT
NO NUMBER 175
1 k20 237 Loo Cilirbeh: Sha i AL J0s viwi i s soves 1 3.2
2 L2o 232 665 Needle Bearing, Halves, Clutch Shaft il =
3 hoo 234 885 Gedr 6Lhy (Cluteh Bhaft, 20T, u.v.vs il 350
L 20 22T 470 Thrust Washer, Clutch Shaft........ i =
5 k2o 245 3Lo Sapring, Clutell Shaft. vevsssssss . i -
N 6 420 234 848 Gear 3rd/Lth, Clutch Shaft, 16/19T. i; 3.2
i Loo 227 LkLo Thrust Washer, Clutch Shaft........ e =
8 Loo 232 660 Needle Bearing, Clutch Shaft....... 2 =
9 420 234 865 Gear 5th, Clutich Shafb, 2L1T::seecas 1 3.2
10 420 234 825 Gear 2nd, Cluteh Shaft, 13T..vesves 1 82
il 20 2377415 e T BRI s e i m s Sas o e 7 3.2
12 420 232 TLo Needle Bearing, Halves, Main Shaft. 3 =
13 420 234 815 Gear 2nd, Main Shaft, 30T.....e.... 1 3.2
1k hop 227 Le0 Thrust: Washer. Main Shafbeessssseos 3 -
15 20 234 877 Gear:5th, Main Shaft, 2314 .« e ss s il 3.2
N 16 k2o 234 856 Gear Uth, Main Shaft, O5T. cuiesas sivis i 3.2
17 L2o 234 835 Gear 3rd, Main Shaft, 2TT.eeeeseee. il 3.2
18 k2o 234 897 Gear 6thyiMain Bhaft, 21T.s.cuiin s 1 3,2
N 19 420 9Lk L68 Thrust Washer, Maif SHaft....sssses 1 -
20 Lh2o 234 805 Gear 1lst, Main Shaft, 3UT...evevess {5 3.2
21 420 227 430 Thrust Washer, Main Shaft......e... 1 2
22 420 230 Loo GVRIAE 5 (MEIn ShEfE s eimsia s i b e s 1 =
23 kag sh1 225 Spacer, Spracket..vvsessns ssss e s i 0.2
2l 420 236 952 Sprocket, 15T (Used With Chain
Guardd oD e0T " 3BE L (s s e s il 0.2
420 236 951 Sprocket, 14T (Used With Chain
Guard: 420 297 381).svas SpAD ) o N o : Opt D.I.A.
420 236 950 Sprocket, 13T (Used With Chain
GUard 420 BT 380 ) s . v vroswniibas v s Opt D.N.A.
25 420 245 320 Washer, Main Shaft Locking......... ah 0:2
26 420 2Lk2 600 Hexagonal Nut M16 X 1.5, Main Shaft 1 =
i 420 258 540 Pin, Bhiflh Fork GULAE. .. ooxswdain os 2 3.0
N 28 L2o 258 695 M| BN Y 0 e - L 1 < TR 1 3.2
N 29 420 258 685 PoPk'y ShIFTANE Bolls o o vais » 2o ais disis i 3.2
N 30 420 258 675 Fork: Bhifting 1=S..essnssis e s ik 3B
31 hoo L27 070 Thrust Washer, Transmission Actua-—
LANG TeVETvian i 5. 516 o e onin s, s sliins i il -
32 420 239 6LO Spring, Transmission Actuating
Lever, v vosmue G (% Tl 8080 818 818 06 6w rer SN e elis 8 1n 1 3.2
33 Lh2g 258 575 Lever, Transmission Actuating...... 1 B2
N 3k 420 258 6L5 Pawl ASSEmMbDly..eeeeeneonn. S C 1 e
35 420 239 650 SEEINE, Poll e biais s's s.5 oom s s sies e o i 32

SECTION 2 PAGE 3

CATALOG NO T35 009 008



A

:}: J‘llllll«‘,if"s

qdr -‘;‘"l | =

"'Jlllllllllﬂ
AV




TRANSMISSION i Eekdrg
ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 175
36 420 245 330 10z o bige o= 1 H110 480 1 (SNSRI B BB il =
37 420 241 805 Screw, Pawl Positioning............ 1 3,2
38 420 242 270 Hexagonal Nut Ml2 X 1, Pawl
Positioning TOCKING: cevsescssssos s 1 -
39 koo 237 U36 SInalh il o NG D s LTI e NI 1 3.2
4o 420 945 790 Retaining Ring, Shift Shaft........ 2 3.2
L1 420 230 451 OYRing, SHift BHAI e mnmmiais wos 1 -
Lo 420 9k 851 Thrust Washer, Shift Shaft......... 1 -
43 420 430 110 O'Ring, ‘Shift SHafb. sivu s eenansss s s 1 o
Ly Lhoo 248 781 Sha B - TIeVIEId i 5 alulete o s lolordl o ses ol f e te ok ol 0.1
L5 k20 241 930 Screw, Allen Head, M6 X 20...... et 1 -
L6 420 260 200 Rubber, Shift Lever...eeeese... S 1 0.1
L7 420 258 658 Shith Drum ASSelibli cssnm ssaenissss 1 B 2
L8 420 227 560 Isolating Washer, Shift Drum....... il -
Y] 420 249 970 Dowel Pin, BHift DEillisssss e sosasss il 5P
50 CLT 020 VOO0 Toek N Senil cho o L iau ahis SRk e et AR -

BOMBARDIER LTEE/LTD

SPARE PARTS CATALOG

SECTION 2 PAGE 5
CATALOG NO T35 009 008



(©—m

—28—@®52



TRANSMISSION 1977
ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 250
1 Lhoo 237 Lho Clateh SHATT AT M s te s e She s oo 10wt & 1 32
2 hoo 232 795 Needle Bearing Assembly, Clutch
St cTaiag s Pl e D S N S 5@ s 2 =~
3 420 235 080 Gear L4th, Clutch Shaft, 21T ........ i B2
N 420 227 475 Thrust Washer, Clutch Shaft ........ 1 -
5 420 245 340 Snapring, Clutch Shaft....eeeese... 1 =
6 L20 235 060 Gear 3rd, Clutch Shaft, 18T........ 1 3.2
T koo 227 Lko Thrust Washer, Clutch Shaft........ 1 -
8 lipg 232 790 Needle Bearing, Clutch Shaft....... i =
9 420 235 100 Gear: 5T, Cluteh Bhafts 23Tic e ee aoe i3 3.2
10 420 235 04O Gear 2nd, Clutch Shaft, 16T........ 1 3.2
14 420 237 450 [Tk ST i) o A N VU ¢ U i 3.2
12 L20 232 800 Needle Bearing, Main Shaft ......... 2 -
13 Loo 232 7LO Needle Bearing, Main Shaft......... 2 -
1k hog: pR5.- Q50 Gear 2nd, Main Shaft, 28T.......... 1 3.2
15 420 227 465 Thrust Washer, Main Shaft....... 2 e 3 B
16 420 245 340 Snapring, MEit BhaPh s ses sy sssss 3 H
17 La0..535 110 Gear 5th, Main Shaft, 21T....cc.... A 32
18 420 235 Q70 Gear 3rd, Main Shaft, 25T.ceeeuecen.. i 3P
19 420 235 090 Gear Uth, Main Shaft, 23Teessssvns 1 32
20 Loo 9Lk L68 Thrust Washer, Main Shaft.......... i &
21 420 232 790 Needle Bearing, Main Shaft......... 1 -
o2 420 235 030 Gear lst, Main ShEFt, 32T« seisvenss 3 3.2
23 L20o 227 430 Thrust Washer, Main Shaft....... e 1 -
2L k20 230 Loo OFRINE., Moty SUBEL . . oy wwwswiss &6 s 1 -
25 Lhoo 247 225 Spacers: SPrOCKet. .. sistsisnts ssiome s s mas 1 0.2
26 hop 236 952 Sprocket, 15T (Used With Chain
oz oMo Rl e e ko ) VARt Bk 1 0.2
420 236 951 Sprocket, 14T (Used With Chain
Guard, A20 1297 330 ) s sooitin oiens i s Opt D.N.A
420 236 950 Sprocket, 13T (Used With Chain
Guard 420 297 3B0)sesnsssvenuns s Opt BN .A.
27 420 245 320 Washer, Main Shaft Locking......... 1 052
28 420 242 600 Hexagonal Nut M16 X 1.5, Main Shaft 1 -
29 420 258 540 Pin, Shift Fork Guide...... Lo o it . 2 3.0
30 k20 258 600 Fork, SHEFEINE U5 wuisensie i athasis 1 3.2
31 k20 258 590 ok, EHiTEing B, waivindossissas e £ 3.2
32 420 258 580 Porks: ShETTANG, 1eB 4l e ssewie b s 1 3.2
33 L2o L27 070 Thrust Washer, Transmission Actua-
TANG TGV v sv 6 6 56 s weniore sraisiebiatsmisas 1 -
3k 420 239 640 Spring, Transmission Actuating
TIEVER s o 16 s s 516555 5605 6 o 6i'nin 8 oiolssls s s G 1 3.2
35 h20 258 575 Lever, Transmission Actuating...... 1 32

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 2 PAGE T
CATALOG NO T35 009 008



47 —Cmm [db

46

§$5———O

40 ]
|

{({{f

33— o V\
36 S
/g

8
N\MHM

G »_@x



TRANSMISSION LITT
ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 250

N 36 420 258 6L45 Pawl Assembly........ T e e S 1 3,2
37 420 239 650 SPTING s PaWlis 55 50 5 ole s s e s inisr ie cie ors wls 1 3.2
38 420 245 330 Shapeine 10 TRl o sove s ks Sxsma i —
39 hoo 241 805 Serew, Pawl Positloning:.cs.-cseeee 1 3.2
Lo Lhoo 2Lh2 270 Hexagonal Nut M12 X 1, Pawl

Positioning Locking...eeeeceseecsas 1 -

L1 Lhoo 237 436 s oo 1 o PR ASMPIPRE Ml = B W L il 3.2
Te) 420 945 790 Retaining Ring, Shift Shaft........ 2 3.2
L3 L20 9glk 851 Thrust Washer, Shift Shaft......... 1l &
Lk 420 230 k451 G Rige, SHART SRt cued panan e i 1 &
L5 hoe 430 110 O Rings Sh1TH ShaTh. il o wnsimsyamens 1 -
L6 Lhoo 248 781 BT T LOTElL ). s s s o s s .8 5% 1 L
L7 420 241 930 Screw, Allen Head M6 X 20 veveeeess 1 -
48 420 260 200 RUBDEr 5 SRt LEVERs v 5658 55 o oo lsiais s 1 0.1
e} 420 258 615 Shift Drum ASSembly..ceececeessenanes 1 3.2
50 k20 227 560 Isolating Washer, Shift Drums«.«s.. 1 =
51 Lh20 249 970 Dowell Pin, Shifh Drumssssssssssdes a2 3.2
52 77 020 000 Tioetdte SFL wssevesss. S L= AR e

BOMBARDIER LTEE/LTD

SPARE PARTS CATALOG

SECTION 2 PAGE 9
CATALOG NO 735 009 008



71

i




Clutch, Kick Start






CLUTCH-KICK START 197T
ITEM PART DESCRIPTION TUNT FRT
NO NUMBER hEss
1} 420 227 600 Thrust Washer, Inner, Clutch Drum.. XE -
) k20 232 700 Inner Race, Clutch Drull.....eeeece.. e 0.7
3 k2o 232 650 Needle Bearing, Clutch Drum........ 2 o
N L k2o 291 591 Drive Gear With Clutch Drum Assem-
bly (Replace Only Drive Gear With
Clutch Drum Assembly), See Also
Crankshaft Piston Cylinder Head
Page, NOw 13 cesiaines Ly o e G ogts 1 0.7
5 420 227 590 Thrust Washer, Outer, Clutch Drum.. gl -
6 k20 259 570 Plate, Clutch, Inner Pressur€...... 1 QT
7 420 259 560 Plate, “Clutch, Erictlonie i s e ses 5 0.7
8 Us@g 259.555 Plate, Clutch, Outer Pressure...... 6 0T
9 420 259 542 GG ChAHID & ofad s it b itet A%s s sv s s 1 0.7
10 420 245 320 Washer, Transmission Shaft Locking. 1 =
ikl 420 242 600 Hexagonal Nut M16 X 1.5 Transmis-—
SO SN ATAL trereis toha s peuale e Bt Lo Sl D 1 -
12 L2o 239 625 Spring, Clutch (Change Springs
AN SEEWLEE | st s tilsl oiis s mnarasd s e s mrie 6 0.6
13 thiru
16 420 259 596. Plate, Clutch Spring Retaining,
W/HUD ASSembly,.ueesononsene BRI e i 0.6
ke L2o 245 330 SAAPrIRE “MEO: X (L s o on ks ws s siwnwnse 1 —
1k koo 259 590 Plate, Clutch Spring Retaining..... 1, 0.6
15 420 932 990 B S O e cslles 2n, s fre so e o et o 4 12 -
16 420 259 T05 Hub, Clutch Spring Retaining....... 1 0.6
17 h20 9L5 750 Lockwasher 5 MMe.eeeeeeeoeonnnneens 6 =
18 koo 241 770 Screw, Hexagonal Head M5 X 25..... . 6 =
N 19 420 235 205 Gear, Kick Start Idler, 31T........ 1 0.6
20 20 237 L25 Kok Ot St o i g bmmen sk b mdhsn 1 3.2
21 420 245 350 Girelip, Kick Start BHaft... ewsees 1 -
a9 Loo 228 195 Retaining Hub, Kick Start Spring... 1 1T
23 Lh2o 239 381 Spring, Kick Start Return.......... il LT
N 2k 420 9Lk L68 THPUST. WASHET s s v e s s atoeisisnioisie sis o sinee 2 -
25 420 945 660 Snapring, Kick Start Shaft......o.. i =
26 420 239 610 Spring, Kick Start Ratchet Engage-
IT=yaR oAt RS NP G N G o XA et s 1 0.6
27 k2o 228 180 Ratchet Gear, Kick Start......c..... i 0.6
28 420 227 480 Thrust Washer, Kick Gear........ s 1 -
N 29 igg 235 215 Gear, Kick Start Drive, 34T........ 1 0.6
N 30 420 9Lk L68 Thrust Washer, Kick Start.......... 1 -
N 31 thru

37 k2o 248 798 Lever Assembly, Kick Start......... 1 Olal

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 2 PAGE 13
CATALOG NO T35 009 008



37

/@
Ty




CLUTCH-KTICK START

eLofi

ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 175
31 k20 248 805 Hubs Fiok SHATE. . 2 caiensrneivssnnss i 1 0.1
32 420 248 793 Lever Kick ISTamt e ey st sivts oee s 1 o)l
33 420 239 535 Spring, Kick Start Lever...s..evsss il 0:1
34 Lhoo 232 Lho Ball T/32%, Kick Btapt Lever..oss i i =
35 420 230 L61 (2811111 v AR DA o ey Dl e i =
36 420 945 8L0 Sagpring s Kick Start Levers:.ises.. i N
37 420 260 210 Rubber Sleeve, Kick Start.......... 1 0.1
38 420 840 991 Oylinder Sevew MEB X 30 cvasinesnns " 1 -
39 TLT 020 000 el I e e ot e & i B = 6 stk 5. AR =

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 2 PAGE 15
CATALOG NO 735 009 008



37

(e

/




CLUTCH-KICK START 1977
ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 250
1 420 227 600 Thrust Washer, Inner, Clutch Drum.. 1 -
2 k20 232 700 Intier Race, Cluteh Drifleeesssssawss 1 0
3 L20 232 650 Needle Bearing, Clutch Drum........ 2 -
N L 20 291 598 Drive Gear With Clutch Drum Assem-—
bly (Replace Only Drive Gear With
Clutch Drum Assembly), See Also
Crankshaft Piston Cylinder Head
PEoe S NG . 37 1o et o5 oAbl I s T S L 1 0.7
5 k2o 227 590 Thrust Washer, Outer, Clutch Drum.. 1 =
6 L20 259 570 Plate, Clutch, Inner Pressure...... 1 0.7
7 420 259 560 Plate, Gluteh, Fricbion. s tsisaiszs 5 0.7
8 k20 259 555 Plate, Clutch, Outer Pressure...... 6 0.
9 k20 259 542 Gl e .y ho s S G saf il s il 0.7
10 koo 245 320 Washer, Transmission Shaft Locking. 1 =
1ihid 420 242 600 Hexagonal Nut M16 X 1.5 Transmis-
ST ON GOSN /5 T slie e s et arems 5 2 ara aunral st ard 1 -
12 420 239 628 Spring, Clutch (Change Springs
ORIy ABEbIEs Je ik s s sus e s 53 ases 6 0.6
13 thru
16 420 259 596 Plate, Clutch Spring Retaining,
w/Hub Assembly........ e e e e e s s g 0.6
13 420 245 330 0= o abiar 0t U0 D i [ S L N S Ny PP i -
1k k26259 590 Plate, Clutch Spring Retaining..... 1 0.6
15 420 932 990 B o s e e e & e e b 12 =
16 420 259 705 Hub, Clubch Spring Retaining...:... 1 0.6
17 420 945 750 Lockwasher 5 mm....... B TR S 6 =
18 k20 241 770 Screw, Hexagonal Head M5 X 25...... 6 =
N 19 Lo 235 205 Gear, Kick Start Idler, 31T....co.. i 0.6
20 420 237 Los5 Kick iStant Shafbeeesaiss LA 1 P
21 420 245 350 Cimelip, Kick Shart BHETE svesnus ons i .
22 Loo 228 195 Retaining Hub, Kick Start Spring... g 17
23 L20o 239 381 Spring, Kick Start RetUrh......co.. i 1.7
N 24 420 oll LG8 ThriSt: WASHET . v o s bsnlibiiis ou mmke s 5.0 irs 2 -
25 420 945 660 Snapring, Kick Start Shaft....cece... i -
26 420 239 610 Spring, Kick Start Ratchet Engage-
TG e s i) el oA s i St e 1 0.6
27 420 228 180 Ratchet Gear, Kick Starb...c.cceces 1 0.6
28 420 227 480 Thrust Washer, Kick Gear...ceeee.e. 1 -
N 29 420 235 215 Gear, Kick Start Drive, 3LT........ 1 0.6
N 30 420 9Lk L68 Thrizst Washer, Kick Btert.ici.cse.s. 3 =
N 31 thru
37 420 248 798 Lever Assembly, Kick Start......... 1 0.1

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 2 PAGE 17
CATALOG NO 735 009 008






BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

CLUTCH-KICK START 1977
ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 250
N 31 k20 248 805 Hub, Kick Start (Execution With
OVRITIE GTOOTE s s s srsisinin ois sisiae e et 1 O 1
N 32 420 248 793 Tever Kick Sbartessessssesesses Tery 1 0.1
33 420 239 535 Spring, Kick Start Tever......c.cee.. 1 0.1
3L 420 232 Lho Ball T7/32", Kick Start Lever....... 1 =
N 35 L20 230 461 O'RINE s semsnins oo S il N
36 420 945 8LO Snapring, Kick Start LeveBiisssssss 1 o
37 L20 260 210 Rubber Sleeve, Kick Start..ceeee... il: (015l
N 38 420 840 991 Cylinder Screw M8 X 30 ceveecaensse il =
39 747 020 000 Tipele | Eea T s au o ann b 5 5 B S AR N

SECTION 2 PAGE 19
CATALOG NO T35 009 008



Ji

0




ELECTRICAL



NOTES




Magneto



=N | 32

14—

27 28 29 ©

—— @

27 28 29




MAGNETO GENERATOR 12V 55W 1977
ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 175
N 1 thru
2l koo 291 TT72 Magneto Generator Assembly.....co.. 1 -
N1 420 264 565 Stator Plate ALONS . cces assomsionsas 1 0.9
N 2 koo 264 519 Charging Coil With Cable...... e it 0.8
3 420 247 260 Distance Sleeve 10.5 MMe.eeeesesnn i 2 0.3
b L2o 264 505 Brake Light Coil With CableS....... 1 0.8
5 L2o 841 025 Cylinder. Serew M X 30 covevvncasas 2 =
6 h2o 264 495 Lighting Coil With CableS..eeeee... 1 0.8
7 420 841 030 Cylinder Serew ML X 22 .hvssiseasis 2 -
8 k20 965 T00 Ring Tongue Terminal M4 ........... 1 0.4
9 420 945 758 Tl - WEEhar 1L s esasis e s nyans s ssas il =
10 hop gl 271 Oylinder Servew M- X B s cdsanssisas 1 -
1L k20 264 530 e I IE ot e a5 it s g s i T 0.k4
L2, Lhoo 260 h11 Protection HOSE 25 MM «eveeeeoeesns T 0.4
13 420 291 Lo5 Flywheel.veeeeoeonnn Ve i . 1 0.7
1k L20 260 433 Protection Hose 400 mm +eevevenenn. i} 0.2
15 420 260 345 Cable GrOMIIET. v owss s o aossssssess 1 Bkl
16 420 960 T91 Protection Cafusssuss sn ivens s sy il 0.2
N 17 409 2033 00 Tab Receptacle Straight..ceeeececs. L (O
N 18 k2o 865 453 Connector: HOUSING. <+ ss vi s nssaiessos 1 0.2
19 k20 260 L62 Protection Hose 185 MM veveeevnnnnn 1 0.2
20 Lh20 964 062 ot Pt i s smie mis o oimsimm mn e igin 3 0.2
N 21 thru
2L Lh20 264 475 Blaotronie BoKs sesessss sssssnsessss i 02
N 22 420 960 550 Protection Cap.eee... I il 0.1
N 23 420 958 165 Ignition Cable 44O mm .......ccn.... AR 0.1
N 2k 420 865 200 Spark Plug Protector....eeeeece.. - 1 0l
N 25 420 899 570 Spark Plug WEOH . MZZ 56 o5 wusmsnnss . 1 D.N.A
420 899 Tho Spark Plug N2G «eeeenennn e etire o g Opt D.N.A
420 899 750 Spark P1Uug N5TG cevereeecerennnsens Opt D.N.A
koo 899 760 Spark Plug N59G sieancasavaansi i Opt D.N.A
26 420 224 030 Holder, Fah1es, e wsions ssbssneyy oo df 0.1
o7 420 927 570 WHIheT T8 sanososssen ioisbonneny nns 2 =
28 420 945 T50 Tinele WaEEBem 5 wsmonn s o e s b w0 s B2 -
29 420 840 510 Screw M5 X 16, Allen Head..eeeeen.. 2 -
N 30 746 059 005 Retainer Plate...... et eaeaaean 1, =
N 31 22l 061 200 Washer ve sessi.ses o5 G 8w SR ot 1s 188 isi s 2 -
N 32 748 037 000 Rubber BUSHifZ..casoncoosens ST . 2 =
N 33 570 1230 00 Rubber Washer........ e TP, iy | 2 -
N 34 748 016 000 Rubber Washer. .eeeeeeeeereeneennnns 2 -
N 35 224 061 120 WS e e v et ereeeeeeneennannsannses 2 -
N 36 228 561 015 112110 R e PN [ o e 2 -
N 37 748 003 003 RUBBET Bats s o 55668 5085600 875 8008050 1L -

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 3 PAGE 3
CATALOG NO T35 009 008



14—

27 28 29 6 4




MAGNETO GENERATOR 12V 55W LT

ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 250
N 1 thru
2 420 291 831 Magneto Generator Assembly..... e 1 ef
N 1 420 26k 565 Stator Plate AlOnE...cesscesesesons 1 0.9
N 2 420 264 519 Charging Coil With Cableé.e.ceceseasss i} 0.8
3 420 247 260 Distance Sleave 10.5 Dl ssssss oo 2 0.3
L Lhoo 264 505 Brake Light Coil With CableS....... i 0.8
5 420 841 025 Cylinder Screw M4 X 30 coececeaeans 2 -
6 420 264 495 Lightirig Coil With Cables:ssssasas een 1 0.8
T 420 841 030 Cylinder Serew M X B2 4uine. oy 2 =
8 420 965 T0OO Ring Tongue Terminal M4 ........... 1 0.k
9 420 945 758 Loelk Wanhe? U ouvmssnanis osamenessss i &
10 koo 9Lkl 271 Cylinder Screw M4t X 6 ...veeen.. 2 a5 1 i
il 420 264 530 WITE, SPloe o s s s s e oh = S i 0.4
12 k20 260 411 Protection Hose 25 MM «cveoses o e T Ol
13 420 291 565 B e Lt o eaais ws 50 SRR R RS 5o e mmee e i BT
1k 420 260 433 Protection Hose 400 mm ....vovunnnn il 0.2
15 k20 260 345 Cable  CROMINET v o o0 v rms s s aws &8s i Gl
16 L20 960 T91 Protection CaPeseessessssss ‘aaere A% 1 0.2
N 17 409 2033 00 Tab Receptacle Straight...eceeee... L 0.1
N 18 420 865 453 Connector HOUSINZ. o vvsvsnsnmn s R 1 0.2
19 L20 260 L62 Protection Hose 185 mm ....coev.. .. g 0.2
20 L2 96L 062 Coriliaet Pins cs vases 585w o o .1 .. 3 0.2
N 21 thru
2L koo 26L 475 Blottronie Bofs as s sass siseasis A2 st el 0s 2
N 22 420 960 550 Protection CaPecececee.. & 5w e e saie 8 1 0.1
N 23 k20 958 165 Ignition Cable LLO mm ....... B nalions § AR 0.1
N 24 420 865 200 Spark Plug Protector...... R s 1 D1
N 25 420 899 570 Spark Plug W280 MZ2 ....... B o e 1 DN,
420 899 TLO Spark PIug N2G «vveeeeveenennannann Opt D.N.A.
420 899 750 Spark Plug N57G «eve... LR . o Opt D.N.A
420 899 T60 Spark Plug T598 cssasacsee arsasnnins Opt D.N.A
26 420 224 030 Holder, CableS..evonessssss GEEmERED 1 0.1
27 420 927 570 WashePr 5.3 ‘wenssais ssons S bk B -
28 420 9Lh5 750 Lock Washer 5 veeereenenn oo exaTaiter = s 2 -
29 L20 840 510 Screw M5 X 16, Allen Head...... S 2 =
N 30 746 059 005 Retainer Plate......... I SREeE i =
N 31 22l 061 200 Washer...... 5 S 8 e o o sucolish o gn 18 <o 01 8 61 2 =
N 32 748 037 000 Rubber Bushing...ceeeeecasss T 2 -
N 33 570 1230 00 Rubber Washer.....oe... G S e e 2 -
N 3k 48 016 000 Rubbicl: WeghePs cessss ssnunsssss oms .. 2 -
N 35 224 061 120 Washer c s sssss vonsnnns Ceeeeeean ceen 2 -
N 36 228 561 015 NUbeeeerenennnn I ¢ Se e i w10 sa b wis 2 =
N 37 748 003 003 RUbber PaQu s s sasssoos e 3w S8 e s ke 1 -
BOMBARDIER LTEE/LTD SECTION 3 PAGE 5

SPARE PARTS CATALOG CATALOG NO 735 009 008

o



i

i HMEA R




Wiring System,
Speedo, and

Ignition Switch.






WIRING SYSTEM (SPEEDO, IGNITION SWITCH) ilteldre
ITEM PART DESCRIPTION T'NT TNT FRT
NO NUMBER 175 250
N 1 739 005 001 Speedo Without Harness............ 1 1 0.3
2 730 003 000 Speedo Harness. . vv vanens o sivasmsni il i3 0.3
N 3 416 5013 00 Bl =8 AWt e v mm i o e s i b S K 3 2 2 D.N.A.
N 4 730 050 000 Bulbs LeqoMatbs e sees AP I . 3 3 D.N.A.
5 748 01k 001 Rubber Mount Male....eeeeeesesosss 1 i 0.1
6 748 014 000 Rubber  Mount ME1e. . conissash sowsss 1 1 6 5
T 739 002 000 Speedo Mount........ G elee s ek e 1 1 0.2
8 748 015 000 Rubber Mount Female.....eeeeeeaeas 2 2 0.1
N9 224 061 200 Blat,;Washer M6 X 20 X 2 wsusss nuns 2 2 =
10 228 561 015 Nut, Elastic Stop M6 X 1.00 ...... L 4 -
i 738 022 002 Tend bion Sulbelics v v xssssasvas l 1 0.k
1p 738 002 002 T L i b i e ooy S8 e il e ey, s 1 1 0.3
12 222 062015 Screw, Hexagonal Head Cap M6 X
E" 101 i 210 i PP Se A E CRl i AR : 2 2 -
1k 2ol 061, 120 Flat Washer M6 X 12 X 1.5 wessis e 2 2 -
15 738 038 003 Re i B er s s wsslanis o s o sioieee i e e ais i[h 1 DAL
16 222 052 015 Screw, Hexagonal Head Cap M5 X
To 0N = ot Tk v e Rt 2, . =
1T 399 9018 00 Flat Washer 7/32"™ X 1/2" X 060 - o i .
18 228 551..015 Nut, Hexagonal Elastic Stop M5X.80 3 8 -
19 748 013 000 Rubber BoX..eeuwess R L T 1 1 0.1
20 222 551 615 Screw, Pan Head M5 X 0.80 X 16 . 1 il =
21 738 003 000 WEAARETE JRE L8N s o ive s s o siersior sinlsie ik 1 0.1
22 730 025 001 Wi e, ProteChior s civ e s sies v s v o s sore s et 1 A 0.1
23 738 019 002 Stop Light Switch, Rear...... AR 1 1 0.1
ol 732 306 000 Spring (Stop Light Switch).ee.eeo.. 1 1 @l
25 738 023 000 BT s s 55 58 S F e b i 1 05
26 738 053 000 Battery Terminal (Bolts and Nuts). 1 1 () i
2T 738 054 000 BEttamy THba s e bus na bk hs oiionssen 1 il ]
28 748 021 001 Protector Pal, Battery.ciieewrsass 1 1 0.1
29 738 035 004 Fuse Holder With FuUSE€...ceeeevcans il 1 0s1
30 410 9064 00 Bse Db SRS sasues bossisne i s i3 1 Bl As
N 31 730 001 005 Wiring Harness Assembly..... — 1 1 0.6
N 32 748 001 000 Tie Rap..... R O M| AR AR -
N 409 6011 00 Wire Red 18 ga ...... o S R i 5 AR AR -
N 409 6012 00 Wire Black 18 g8 ceveeenn il 7D T e AR AR -
N 409 6014 00 Wire Brown 18 ga .ce.cve.. Faains = AR AR -
N 409 6015 00 Wire Gpeen 18 8, swnssessassas - AR AR -
N 409 6062 00 Wire Orange 18 g2 coeeveencenen s AR AR -
N 409 6063 00 Wire Blue 18 88 «ceveeevereneceeens AR AR =
N 409 6080 00 Wire Green/White 18 g8 vewwwasisas AR AR -
N 409 6081 00 Wire Black/White 18 ga .vceveveveen AR AR -
N 409 6082 00 Wire Black/Yellow 18 g8 scvevecoss AR AR -
N 409 6083 00 Wire Blue/White 18 g2 vevevvneenn. AR AR -

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 3 PAGE 9
CATALOG NO T35 009 008



/ =5

\/

\

N,
%\// Z




BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

CATALOG NO 735 009 008

SECTION 3 PAGE 11

ELECTRICAL 1977
ITEM PART DESCRIPTION T'NT T FRT
NO NUMBER 175 250
N 1 738 007 004 Headlamp Assembly (Include Item
B BRI e i Al e Sl E e s b i 1. 0.3
2 738 008 000 Headlamp HOUSING.eesraaconsns e 1 1 e
3 738 012 000 Socket, Sealed Beam..c.veeoesse cEek, 1 ! 0.1
N 4 738 009 000 Rear Insulator RUbber......eoc... e 1 1 0.1
N 5 738 010 003 Sealed Beam Unit, 12V 25 X 25 Watts 1 il 0:1
N 6 738 009 001 Pront Insulator RUDDEeY s sseasessns ils 1 (0 I
T 738 011 001 Headlamp Ring With Bolt & Washer.. 1 1 0.1
8 738 033 000 Nlon eWaSTors s .e tn 565 00 s ssdsivisis e 1 1 -
9 788 026 000 ~Eeluies. dhcseaisiacnebes A S 1 1 -
10 738 011 000 Grommet s s vs on s e el -t g e 3 3 0.1
fe: Th2 ook 005 Headlemp Moumbi «s.weswsis s i i 2 2 0.2
12 748 020 001 Grommets s . oo Sas i e AN PR 2 2 0.1
13 TLE DT 01L SJorre - R i A SRR P P 2 2 0.1
1k 22k 080 250 Flat Washer M8 X 25 X 1.5 cevecens 2 2 -
15 TU2:7012 001 et o et o ol ool o wm o St L b 2 2 Ol
16 748 016 000 Rubber Spacer ..................... 2 2 0.1
N 738 030 001 Reflector With Rubber Spacer...... 2 2 0.1
18 224 081 170 Tlah Washer M8 X 17 X 2 ceweceanasn 10 10 -
19 222 081 615 Screw, Hexagonal Head Cap M8 X
1 BB T ot bk s e e e o L L —
20 748 002 000 Insulator Rubber.....eeeees el ta rer &1 e 2 2 Q=2
21 738 005 000 Front Turn Signal Lamp Wlthout
Bulb (Include Item 23 to 28)...... 2 2 0.2
29 738 006 002 Rear Turn Signal Lamp Without
Bulb ( Include Item 25 to 28)..... 2 2 0.2
23 209 561 515 Screw, Slotted Pan Head M6 X
1 O0LRANG: ot ieisarars i ives ol oha svesm rals o l l =
2k 228 080 015 Nut, Hexagonal Jam M8 X 1.25 ..... i L -
25 738 016 000 & o] - LEmD HOTIE TS v v so% e s 55 's L L 0.2
26 738 028 000 Sealing RiNgeeeeece.s I Sk I I oLl
27 738 015 000 SAenals Tamp TenE . cve s v eis wnws wua it L L Ol
28 738 064 000 SEPEW. .o v v 2ariie e R il R 8 8 -
29 738 051 000 Bulb 23 W #1073 ................. L L 0.1
30 228 080 015 Nut, Hexagonal Jam M8 X 1. 25 ..... 6 6 -
31 738 004 003 RUDDEY MOUNt e v vvvevoeeveoanoancens 2 2 Orle
32 745 011. 005 EEINEL ol i o e e b Bviae w5 w5 2 2 0.1
33 738 024 001 Tail Lamp Mount Holder.......ee... 1 1 0.2
3L 399 8012 00 LocKWasHeY S5/16" vuvesoinins nitsssion l U =
35 222 082 015 Screw, Hexagonal Head Cap M8 X
NI T DO e el 3 b e mnghele e i e 1 Y I -
36 738 025 000 Tgil Lenp Mounbs .o svess e e 1 1 0.2
37 222 082 515 Screw, Hexagonal Head Cap M8 X
185 X B8 Lodesasvus oK i 5 B .. 2 2 -



aN
N\ \

)
% o

/%//////////V// u\ .




BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 3 PAGE 13
CATALOG NO T35 009 008

ELECTRICAL 1977
ITEM PART DESCRIPTION T'NT T'NT FRT
NO NUMBER 175 250
38 748 020 000 Grommet. «.... L s e R e 2 2 [0
39 T46 077 006 CHECR in i hs o5 5, 5 T e v RS 2 2 Bie
Lo 738 013 000 Tail Lamp Assembly (Include Item
(15 (2 e P O S 5 e B hk B G 1 0 01
b3 738 032 000 SOCKE L . o Seih aes seishare skolers 6 5 ase ot it sliefn 1 1 0.1
ho 738 014 000 THETI S e hslia I, 5 515t er st s s ot aitatialis o jm ot fa ey 81 9 1 1. o
43 738 029 000 Sl D SRRl ey W 2 2 01
Ll 738 052 000 Bl 27 - BWa #LIBT innnevas oy 5 1 -
L5 222 061 615 Screw, Hexagonal Head Cap M8 X
6 (e R 1 S P S S S B 5s l -
N L6 224 061 200 Flat Washer M6 X 20 X 2 sosnsccnse 2 2 =
g 228 561 015 Nut, Hexagonal Elastic Stop
1115 im0 o R ol . 5ot N » 3 1 z



%

&

&

Butt Splice Plastic Loom 3/ 16" Plastic Loom ¥ "’ Plastic Cover
409001200 4099001 00 409 9005 00 730 451 000
~%%E£!' c{:ssjii)
Plastic Cover Receptacle Shur Plug Receptacle
730450 000 730 200 000 N — 730 100 001 N — 730201 001
Receptacle Receptacle Ring Tongue M3 Open Barrel M5
N — 730202 001 N — 730204 001 N — 730 350 001 4090018 00
Ring Tongue M6 Spirap Tubing

N — 730352001

N— 4109040 00

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

CATALOG NO 735 009 008
SECTION 3

PAGE 14



CARBURETION




i

I




Carburetor



——
M =2




BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 4 PAGE 3
CATATOG NO 735 009 008

CARBURETOR Lot
ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 175
N1 L20o 291 766 Bing Double Float Carburetor
Bl B o 2 ok wwsrhw e Sih 6 G v i 1 -
N 2 420 261 635 Carburetor PIStOml: seeeeeseccacosnss 1 0.2
3 k20 261 641 Jet Needle (4 Identifying Ring).... 1 0.2
L 420 261 650 Headilal G109 wies vass e b awmsn iy &5 5 o i -
N 5 420 227 635 Plaghie Bpring Uubs s somsessas i 1 -
6 420 239 700 Spring, Carburetor Piston.......... i 02
7 420 261 670 RUBDER B o v 6 v s sl o5 sios e N E 4 I -
8 420 261 660 GOV 2l e dint s vs 50 b s o b b % 5 1 02
9 Lh2o 241 430 Hexagonal Screw, M5 X' 12:icesisscnss 2 =
10 420 963 1L1 Tdler Jot 30. casssnsonss o Opt -
420 963 1k2 Tdler Jet U0 s ussmsn os SRR s 1 0.5
420 963 143 Idler Jet 35, v vensesa b B ST Opt -

N 11 L20 261 705 Float Needle With Viton Tip..e.o... i]; 0.5
12 k20 261 710 Clip, Float Needle..... s SR T e b A 1l 0.5
13 420 261 692 Diffuser (6 mm High) (5 mm Cutaway) 1 0.5
1k L2o 261 600 Needle Jet 2.76 veevrevenene ok Opt -

lipe 261 605 Needle Jet 2.7 vrenmsensnssnmssess Opt -
420 261 608 Needle Jet 2.70 veveecenns 4 Opt -

N 420 261 609 Needle Jeb 208 tucecsen sesssnssnsss i 0.5
15 420 963 130 Mixing TubSe s oo swonssns bk R B 1 0.5
16 420 268 979 Madn Jeb 8055 oo s aimswen o SR s Opt D.N.A.

420 268 980 Main Jet 135.cceecececcecencnnnoses Opt D.N.A.
420 268 981 Main Jet 140......... s ik s 0w S 1 g5

420 268 982 Wi Jet: TUSE i x idassniides 5b vos e we Opt D.N.A

420 268 983 1 e I < 110 - SO SPR g e i o o Opt D.N.A

420 268 984 Main Jet 155 cveeeeee.. bieflizes o' F it oha Opt D.N.As

420 268 985 Main Jet 160 ........ e B AR Opt D.N.A

420 268 986 Main Jeb d85 sl iensa s irerar e e e Opt D.N.A.

420 268 987 Wadn Jet 170 swses suenss T8 e e Opt D.N.A

420 268 988 Madn Jefi 175 sxsissnisoenis BEE e g cp Opt D.N.A.

420 268 989 Main Jet 180 oonusecrmvvsssssnssssss Opt 51V
17 L2o 261 625 Sieve SleeVe.e.eeeeeeeess EYNPE . o . 1 0.5
18 420 963 191 O e o d wnn . o 9 5 0 o s e B -~ 1 0,5
19 420 929 T0O Bt st S e 5 g o L e i e 1 0.5
20 420 830 T20 Gasket, Float Chamber....ceeeeess wie 1 0.5
21 420 963 170 Float Chamber.....ecee.. bk b R 1 6.5
22 420 963 180 o) iislaay 8.5 s o PR R 85k I 042
23 420 938 6LO Spring, Idle Adjustment Screw...... i -
oL 420 963 160 Adjustment Screw........ G A ] 0l
25 420 939 880 Spring, Air Regulating Screw...... . 1 0.1
26 420 963 150 Air Regulating SCreW..eeeeeeeeoses. 1 0wl
N 27 T4k 029 ook Vent Linme 160 mn (6 L/AM)vs seveson 0.1



41




CARBURETOR 1977
ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 175
N 28 420 268 84T Starting Piston With Gasket....oec.. 1 o ;
N 29 420 239 730 Spring. Starting PistoNesess seeesvs i -
N 30 L20 261 770 O ST e SO s e fe 16 1ot 5 3rinc o it il ‘S mialiar 1 0.1
N 31 420 260 L90 BUBEEE CHD e s mminscss runss L WL i -
32 420 942 5kLo Hexosonal Nub M6 X D.75 sssnissvsss 1 =
33 L2o 241 Lko Adjustment Screw M6 X 0.75 ceeeenn. 1 -
3L 420 260 370 RUDbEr Grommet...veeeeeeeenssceeeens 1 -
N 35 L20 261 750 Choke Lever Assembly...cecess s ol 1 0.2
N 36 420 261 200 Hexagonal Nt M5hess.s seess amisassss 2 =
N 37 420 945 750 LoCKkWasSher 5 MMeveseeeeececeeennnns 2 =
N 38 k20 240 791 Cylinder Screw M5 X 10..cssscess i 2 i
N 39 408 801k 00 Hoseu@lamp (Air Box)s s oeami ol sioaee 1 -
Lo 740 003 000 CarbUrEEOr BOOT siewiwiss s ssissiionis osais il 0.3
L1 408 8019 00 Hose Clamp (Carburetor).eeeeeeee... il -

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 4 PAGE 5
CATALOG NO T35 009 008



r /_—_3332




BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

CARBURETOR 1977
ITEM PART DESCRIPTION TINT FRT
NO NUMBER 250
N 1 hoo 291 767 Bing Double Float Carburetor
U2 BHA N s e b pmmnm b e wois & a6 . 1 -
N 2 L20 261 635 Carburetor Piston..eeeeeceees Frds=s AN 1 0.2
3 420 261 6Ll Jet Needle (4 Identifying Ring).... 1 0.2
L 420 261 650 Neetile Bt s sa o was e bmd o s e bk s 1 -
N 5 L2o 227 635 Pliashae Bpring CUps «ad ossvssss os wos 1 -
6 420 239 700 Spring, Carburetor Piston....... 05 1 0.2
7 420 261 670 BUDDET  RATIZa s v o1 i o s w08 0w B 1 -
8 L20 261 660 Gover Platasdsismas s s S ek 2 0.2
9 420 241 430 Hexagonal Screw, M5 X 12..ccceu... 3 2 -
10 420 963 1k1 Tdlen: Jeb 304 wnunes s e b e i e Opt =
420 963 1k2 Taillen: det B0 soslsisn ds 5o on e sws s eis 1 0.5
420 963 143 TR et B50 . e s s s ak e v s bn ST Opt =

N 11 20 261 TOS Float Needle With Viton Tip....... . 1 0.5
12 ipp 261 710 gy Flost. Needles s« scw s wuss s s pl o
13 L20 261 692 Diffuser (6 mm High) (5 mm Cutaway) il 0.5
1k 420 261 600 Needle Jet 2.T6 vevesocvene EE T e o5 Opt =

420 261 605 Needle Jeb BiT3 ssesnviss # e ek Lo s 1 5 P
420 ‘261 608: ~Needle Jet 2.T0. casssssss 5 e @ s A & Opt -

N 420 261 609 Needle Jet 2.68 .eevevennn PR iy Opt -
15 L20 963 130 Mising Tube: se:osssiaisisasossess SEt 1 0.5
16 420 268 979 Main Jeb 1300 i vensmiinyabion s . Opt D.N.A.

420 268 980 Main Jeb 135 sseosnnanussnssnssnass Opt D.N.A
420 268 981 Main Jeb LH0:: cssvsensssnmasnsienes Opt D.N.A
420 268 982 Maiinc Jet TUS.L. v oive ssesivsssen 45 G 1 0.5
420 268 983 Main Jet 150....... Wit el R G B Opt D.N.A.
420 268 984 Mant et L5 alos nab s wbebe s s s bs & Opt D.N.A.
420 268 985 Main Jet 160 o U & R 8 % Opt D.N.A.
420 268 986 Maif JEE LB = oo e s niesnie simi St s snn Opt D.N.A.
420 268 987 MoAn Jet 1T0 » wewanesss sonswas sws r Opt D.N.A.
420 268 988 Main Jet AT5 «oees 5o 54 BNt Bt oo . Opt D.N.A
420 268 989 Medn Jet T80 o skessusns wnessaes o i Opt D.N.A.
17 L2o 261 625 i eve SlieeVein a5 s s snsisos s ais e@as s as 1 0.5
18 420 963 191 TR e 0 s s s shon e s 2 02 om0 e T s 1 0.5
19 420 929 700 PiT, e sieriais o e AT b on o s oo 1 o 1 i e ) i 1 0.5
20 420 830 720 Gasket, Float Chamber....ceeeeeeens il 0.5
21 420 963 170 Float Chamber......e.. e 1 0.5
22 420 963 180 SPPINE ChiDy wme sopns weme siomgsnnss cen 1 Due
23 420 938 640 Spring, Idle Adjustment Screw...... 1 =
2L 420 963 160 BAviatment Berene s s« wm o & sss s w e 5w 1 s
25 420 939 880 Spring, Air Regulating Screw....... 1 @0
26 420 963 150 Air Regulating Secrew...:ss«s. I 1 Ol
N 27 T4k 029 0Ok Vent Jine-160.m (6 L/U" )eseissavis AR 0.1

SECTION 4 PAGE 7
CATALOG NO 735 009 008






CARBURETOR 1977
ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 250
N 28 L2o 268 8Lt Sterting Piston With Gaskeb. vs vuwss s 1 0.1
N 29 k20 239 730 Spring, Starting Piston..e.eeeevee. 1 =
N 30 420 261 770 CLOSULE SCTEWa vo ¢ v e s sieiessinisis sssnusss 1 Qe
N 31 420 260 490 BUlb e Do s i 5 e i b e s 1 =
32 420 9Lk2 5kho Hexagonal Nut M6 X 0.75 eeeeenceane 1 =
33 420 241 Lho Adjustment Screw M6 X 0.75 ceevenn. 1 =
3k 20 260 370 RUbbor Brommetl s s s s s o bme ki« 1 -
N 35 L20 261 750 Choke Lever Assembly...eeeesescscss il 0.2
N 36 Lh20 261 200 Hexagonal Nut M5.......... AP e 2 =
N 37 420 9L5 750 Tiockwasher 5 M. s« eeensssanssssssss 2 =
N 38 Lh20 240 791 Cylinder Screw M5 X 10e.cececeneees e -
N 39 408 8014k 00 Hoge Clamp (BiT BOX)sssswnsssssinss i} -
Lo 740 003 000 Carburetor’ Boohs: «s i s v s s e sass s 1 03
L1 408 8019 00 Hose Clamp (Carburetor)....... BLE 1 -

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 4 PAGE 9
CATALOG NO 735 009 008



ool e

JEae




SPECIALTOOLS




NOTES




Tools,
Specialand

Owner’s Kit.






TOOLS 1977
ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 1515
Leo 270 160 Mool Kit, Owners......s S 1s -
N 1 420 876 195 IS0l Bae ol hie b o e s T i 1 -
N 2 Loo 277 825 Combined Wrench..... e e et st g ea 1. =
3 Lh2o 276 065 Wrench Double Open 10/13 MM.eeeen.. 1 i
L W20 277 790 Wrench L, Internal Hexagonal Screw. 1 =
5 Lh20 876 360 Wrench 5, Internal Hexagonal Screw. s -
6 k20 277 810 Wrench 6, Internal Hexagonal Screw. g -
T k20 277 830 Tnsert FOr SCrewdrivVer..ceeeseeesse. 1 =
8 Lhoo 277 8L4o Grip For SereWdriver iyt vaves oses 1 -
9 L20 876 220 Socket Wrench 11/13 mm..... e s ! -
N 10 Lo 2FT bl Socket Wreneh 1T/21 MmMieisiaissss A 1 -
11 koo 277 850 0il Seal Insertion Jig (Kick Star-
o=l PRk AN G e SN ST R o i =
12 420 277 860 0il Seal Insertion Jig (Crankshaft
Magneto Side And Clutch Side)...... i -
13 heo 277 870 0il Seal Insertion Jig (Main Shaft
oy oTel o e L e PR R 1 =
k2p 277 875 0il Seal Insertion Jig (Disc Valve
COVET ) vivnivionines A ot el U . 1 =
1k L20o 277 805 Puller Assembly For Flywheel....... 1 -
15 420 277 900 Pump’ Gear Wrench: vesisseesasvess s 1 -
16 420 241 960 Locating Bolt For Crankshaft....... a -
15 Ii2p-277-885 Clutich Hub Ii0eking Tool.«vesssss Fri il -
18 420 840 680 Cylinder Screw w/Internal Hexagonal
MB X U0y csinin: TP LR S PN 2 -
19-31 - 420 876 296 Puller Assembly For Bearings on
Crankshafb:ccesssosnse aleie whcie 6 wete w8 1 -
20 420 977 480 Ring For Pulillers . iasss aimhsiaiig s es 1 =
21 k20 277 890 Ring Half For Puller, Bearing on
Crankshaft, Cluteh Side€.eausiewen oy L 2 -
22 748 033 000 Cam Adjuster Tool, S & W Shock
ADSOTDET vis's s7is svainraslan's s sesssssenss . 1 -
23 T4LT 020 000 Lock! W'Seal Boe/0: 207w dassssss nnnss AR -
N 416 001 600 Lotk ‘N'Senl 666/0:8 0wt cvssuvnine AR -
N 24 Th7 018 001 Silicone Grease 59cC/20Z.ceececennn AR .
25 747 002 000 Silicone Seal Clear 89cc/30Z.ecee.. AR =
747 002 001 Silicone Seal Black 89cc/30Zce.... ) AR =
26 413 4010 00 Paint Black 473cc/160Z...... e i, O AR -
27 420 276 190 Tool to Install Plastic Ring For
Bearing in Crankcase, Clutch Side.. 1 -
L2o 276 200 Tool to Install Plastic Ring For
Bearing in Crankcase, Magneto Side. 1 -
N 28 747 021 001 Air Filter Coumpound 59cc/20Z...... AR =

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 5 PAGE 3
CATALOG NO T35 009 008






TOOLS 197t

ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 175
N 29 h2oo 276 910 Plate For Puller (Crankcase
S EDOTE 0T ) iats oot st whiie 5 arsraione s 5 1 =
30 L20o 276 920 Probection 'Caps i smsssss o tanass s 1 =
31 420 940 T55 Screw, Hexagonal M16 X 1.5 X 1L 1 -
32 h20 840 351 Cylinder Screw M5 X 20 vveeeeeoenn. l -
33 748 019 000 VADOT PTG oo vocm 510150 5 15 508 b 81 2185 10 1 5 1 -
BOMBARDIER LTEE/LTD SECTION 5 PACE 5

SPARE PARTS CATALOG CATALOG NO 735 009 008






TOOLS 1977
ITEM PART DESCRIPTION TEYNT FRT
NO NUMBER 250
420 277 T80 Tool Kit, Owners....... oes A e T b i -
N1 420 876 195 OB O e wr i Bk s b 8 1 -
N 2 h20 277 825 Combined Wrenehs oo s s sm o aie oisonsnsie 1 -
3 L2oo 276 065 Wrench Double Open 10/13 mm........ 1 =
i k20 277 790 Wrench L, Internal Hexagonal Screw. 1 =
5 420 876 360 Wrench 5, Internal Hexagonal Screw. 1 -
6 L2o 277 810 Wrench 6, Internal Hexagonal Screw. 1 -
fi 420 277 830 Insert For Screwdriver.....eeeessss 1 -
8 k2o 277 840 Grip For Berewldriverssssswss ssnssas Al -
9 L20o 876 220 Socket Wrench 11/13 MMeeeeeeeeennnn 1 -
N 10 Yoo 27 41 Socket Wreneh LT/21 msssssswunssas ) -
11 420 277 850 0il Seal Insertion Jig (Kick Star-
e s e L e e e L 1 -
12 k20 277 870 0il Seal Insertion Jig (Main Shaft,
SPROCKET Jas e nnh o ivssswiel s st e 1 -
13 W20 277 -875 0il Seal Insertion Jig (Disc Valve
Cover & Crankcase Magneto Side..... 1 -
1L L2o 277 805 Puller Assembly For Flywheel....... il =
35 420 277 900 Pump Gear Wrench...cceeoeeoses o e 1 -
16 k20 241 960 Iocating Bolt For Crankshaft....... ik =
17 L20o 277 885 Eluteh Hub Tocking Tool.sx.nssmses s 1 =
18 420 8L0 680 Cylinder Screw w/Internal Hexagonal
B8 Gl e e e o bR vl e 2 -
19-31 k420 876 296 Puller Assembly For Bearings on
Crankshafts ssn.es suanssnons saansaens 1 -
20 420 977 L80 Ring For PUller..eeeeeeeeeeeeecnnns 1 =
21 420 277 890 Ring Half For Puller, Bearing on
Crankshaft, Clutch Sides iiseesstiss 2 -
420 276 020 Ring Half For Puller, Bearing on
Crankshaft, Magneto Side...cceeee.s 2 -
AD SO DEE s o oo 0o s ssanmsneinassssansss 1 -
23 TU4T7 020 000 Lock N'Seal 6cc/0.20Zc.v... ST B AR -
N 416 001 600 Lock N'Seal 6cc/0.2 0Ze.e... O R AR -
N 24 747 018 001 Silicone Grease 59CC/20Z..evecececns AR -
25 T4T 002 000 Silicone Seal Clear 89cc/30Z.c.cc... AR -
Th7 002 001 Silicone Seal Black 89cc/30Z....c... AR -
26 413 4010 00 Paint Black 473cc/160Z.ccecccccesss AR -
27 420 276 190 Tool to Install Plastic Ring ,
Glutch Bidess s sstssmssns swasasss aas 1 -
L20 276 930 Tool to Install Plastic Ring For
Bearing in Crankcase, Magneto Side. 1 -
N 28 74T 021 001 Air Filter Coumpound 59cc/20%Z...... AR -

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 5 PAGE T
CATALOG NO T35 009 008



28

=]

1
O

L
N




TOOLS LOTT

ITEM PART DESCRIPTION T'NT FRT
NO NUMBER 250
N 29 L20 276 910 Plate For Puller (Crankcase
Separator)vissse s T PR 1 -
30 L2o 276 920 ProtECTION, (CaD s s s 555 56 bate e sonsiss 1 =
cal 420 9Lk0 755 Screw, Hexagonal M16 X 1.5 X 1L5 . 1 -
32 k20 840 351 Cylinder Screw M5 X 20 «ceveenenn . L =
33 748 019 000 VEDPOT PLULS o545 sis eieds & arsrelel sioinls i lavsr sl s 1 -
BOMBARDIER LTEE/LTD SECTION 5 PAGE 9

SPARE PARTS CATALOG CATALOG NO 735 009 008






FRANME




e 1

| |

PAEEL TRl

I

|




Fork



)
T

44 \



FORK LITT

ITEM PART DESCRIPTION YT EUNTD FRT
NO NUMBER 175 250
. 742 020 001 Bomk @ Epdam s ilai et du g Jml s S 1 1 0«5
Th2 024 001 Fork Slider, RUEHEL « . idvessssssssas 1 1 oL
2 Th2 010 001 7o o s B st l L 0.6
N 3 742 01k 001 Barton m e Bt et s o o o & w e sos 0 50 s dm s S algis 2 2 0.6
N L Th2 016 001 PilStor L SRR ot alale, crmineta ™ B, SRt 2 2 0.6
N5 732 401 007 R e e e s o e 2 2 0.6
N 6 742 048 000 BRI Cn i e s o 0 0 et T s g, 2 2 -
T 732 802 Q00 el o sy NP LS P PR I A o 2 2 0.6
8 742 013 000 SpPring..... soller bt alare P Al S N 2 2 0.6
N 9 Th2 023 002 Ve lve 0PI RICE s v v e s sintiend oasimmass s s il 2 2 0.6
10 7h2 022 000 VEIVE WESHET e iiviv s einioinssesnsssansiesss 2 2 0.6
e The 021 Q0L Daliper ‘SUpport Bodiress s« v «wwsens ons 2 2 0.6
12 732 801 000 Birola Phan s s i s sl st o s Sl s 2 2 0.6
N 13 22Lk 092 162 F1ber WASHET: evisies sitins s sosas LA 2 2 e
N 1L 742 039 001 Ve lve ol veness S T s 2 2 Bt
15 T32 401 002 OV RIN T s ban asswn o g e w5 ess ik i 2 2 =
N 16 T42 0L6 000 0il Deflector..... it A B 2 2 (ORRE
k7 742 015 000 FOPK TMIDE, o is s e o/t o5 wio I 2 2 0.6
18 742 025 000 DUSE SBOOT R el ate) o eritatslite o ls o eore B bl 2 2 0.2
19 T42 009 000 Spring 18 Lbs. (Color Code Yellow). 2 2 0.1
742 009 001 Spring 19 Lbs. (Color Code Red).... Opt Opt - DuN.A
742 009 002 Sprame DG e« ribais s s i bee 85 s o Opt Opt D.N.A
20 732 401 003 O R0 2o nbv i B b W5, 8 D e & 2 2 =
N 21 Th2 017 ook Sprinz Retaining €aDe.ew s .sawssinss s 2 2 Gt
N 22 742 026 002 Lower Triple Clamp..ceeceececeesseceas 1 il 0.7
23 224 762 100 Lockwasher, 6 MM.....eve.. e s w6 8 8 =
2 222 963 015 Screw, Socket Head M6 X 1.00 X 30 . 8 8 =
N 25 742 008 002 Steering SteM. oot eocescsnsncsnans 1 il O/
26 T42 027 000 Adjuster Btem Nubt..veesesesssssssss 3 1 0.5
27 T42 028 000 AT D & aiss s iy 5 s 0w 100a 5 060 3153 91 85 . 0o 1 1 0.1
N 28 T42 030 002 S1 i SR BT 1 1) o AP NG M iy 1 1 0.k
29 742 029 001 CED N o5 oet o661 015 581 5o sa e o wahele Rvels s 1 1 0.2
30 opli 782 180 Tockwasher,; 8 M. .cssssiasssennnnss I L -
3 222 983 025 Screw, Socket Head M8 X .25 X 30 .. 2 2 -
32 742 018 000 Handlebar Clamp, Bottom...... s hiatrs 2 2 0.1
33 742 019 000 Handlebar Clamp, Topesssssosas i s g 2 5 %1
34 224 081 170 Washer, 8mm X 17 X 2 veveennn & b B il 11 -
N 35 222 085 515 Screw, Hexagonal Head Cap M8 X 55 . l L -
36 Th2 001 001 Speedo Cable GUid€.eeeeeeeeenss P il i) 0.1
37 222 081 615 Screw, Hexagonal Head Cap M8 X
0 < R | N R I 3 3 -
38 742 001 000 Brake Cable GUIAC..ceeveeccssanoees 1 1 0.1
39 224 061 122 Fiber Washer...eeeeeeeennns il 2 2 .
BOMBARDIER LTEE/LTD SECTION 6 PAGE 3

SPARE PARTS CATALOG CATALOG NO T35 009 008



0P

N

49 Betor Fork Ass'y



FORK 1977
ITEM PART DESCRIPTION TINT T'NT FRT
NO NUMBER 175 250
Lo 223 160 725 DRATR: (SO T o s e e sn ek 18 aer st stla 2 2 0=l
b1 224 080 1ko Flat Washer, 8mm X 14 X 1.5 ...... 2 2 -
1Y) 224 781 140 Tockwasher 8 M s eesonsvunsnsy sann 2 2 =
43 222 982 515 Screw, Socket Head M8 X 1 25 X 25 2 2 =
Ll Th2 034 000 T s R L = SR SO P e 1 1 0.1
45 Th2 036 000 VSIS TT s 211 & 55 hola e g od e o g B i e ) 51 % 1 1 -
L6 7Lh2 035 000 s e e S e e s 1 il =
L7 222 085 525 Screw, Hexagonal Head Cap M8 X
e = s o el e T 2 2 =
N 48 228 081 015 Nut, Hexagonal Head Cap M8 X 1.25 2 2 =
N L9 742 003 006 Front Fork Assembly (Items not
Included 25, 26, 27, 29, 32, 33,
2l 38, 26 BT 38 ) senanan i 5 1 i D.N.A.

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 6 PAGE 5
CATALOG NO 735 009 008



|

L

JRE LR (I ) o




Main Frame






BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 6 PAGE 9
CATALOG NO T35 009 008

FRAME 1977
ITEM PART DESCRIPTION T'NT TINT FRT
NO NUMBER 175 250
N 1-2 746 001 025 T Al sis oo sn i s o aebe el e e ks o 1 1 3.0
2 746 052 000 O T FIE BTG s b ol 5 i e o) e e 2 2 0.5
3 746 010 001 Steering Cone—0 Degree s s «usss s Opt Opt DIk
7L6 010 101 Steering Cone-1 Degree...eeeeeceees Opt Opt D.N.A.
746 010 201 Steering Cone—2 DegreC...oeeecsssss 2 2 0.3
746 010 301 Stecrilp Cone-3 DegPet s savusaes Opt Opt D.N.A.
L 732 702 001 Needle Bearingesi .. s usvwmsios sissasie 2 2 =
5 732 701 000 Thrust; Bearing. cuseessnsesnsnrsss it 2 2 -
6 732 901 000 Thrust Washer. .ceeeeeeceasseessaass i L -
7 732 L01 000 O'Ripe 1 1/2 X1 34 X 1/8 <icvinse 2 2 an
8 746 015 000 Cover Steering CoNC....eeeeeesss s 2 2 0.3
9 746 007 000 Rubber Bumper, Steering..... iR 2 2 O
10 734 006 001 Front Engine Mountes . sesssass sesas 2 2 0.1
11 oep 08l 515 Screw, Hexagonal Head Cap M8 X
Al I G I aE L L R 6 6 =
12 222 085 015 Screw, Hexagonal Head Cap M8 X
125 T HO ol nmsmih aneldn o S el 2 2 -
13 22L 081 170 Tlat Washer M8 «.vverreneonnonnans 16 16 =
1L 228 581 015 Nut, Hexagonal Elastic Stop M8X1. 25 12 12 =
N 15 734 005 00k Front Mngine Studessssssavranss voss 1 4 0.1
N 16 732 903 002 Washer ol Dol e, oo o e Mz o s 2 2 B
N 17 734 ook 002 Towen. Bagine SEule e n e 's bomemms s 1 jl s Mo |
18 746 006 000 Spaeers Rillin: biuus ouwas s s g e s ok 1 1 0.1
19 746 006 001 BT 1l Hlans coc s1or o'acm e WHE 1% B o) St larerisss 1 1 Ol
20 746 024 003 Toot Pag Rol. vusrssasisnsensnsssess 1 1 0.1
746 025 003 Boot Ped TuwBiw s s ns st un s iss s s i 1 1 Ol
21 746 012 001 Footrest ReHeveivionsos T B e e e i 1 0.1
746 011 001 FOOtTent. Tin Hae b Sans ot aiarater's) simis s viors i 1 Ol
e 732 310 000 ST LEE BTl o s son & sl € s s 80 8 WS 548 1 i @
732 310 001 Spring Lelassas i R K e aelle o ieFar g 1 1 0.1
23 41k 0533 00 CLeTiE Pifleans sumnmnmsnss wossdnmss 2 2 -
2L TU6 OTT 003 IR w5 5108 015 5. 5 06 66 i o e 13 2 2 -
25 371 8002 00 O er Bitibs s & (2 5ie e o simne i in io 55550 58 w40 15 & 2 2 -
26 746 002 001 SWing Arm Bolt.s connxnavss sennsasss 1 1 0.2
27 746 03k 001 Flat Washer MIT X 28 X 2 cuvieennns 2 2 =
28 746 035 001 Nut, Hexagonal M16 X 1.50 .evvenenn 1 1 -
29 743 036 000 Rubber Cushioh........ B s " B o e B e 2 2 ~
30 T4l 029 00k Tgbe 36" (OHm). oo esus o sl 0 A AT AR AR =
31 Tl 028 000 FHIBET: &0 smaes i o sinsimen w505 asleis ds 1 . @lsl;
N 32 41k 0511 00 0il Line 8" (200 mm) 0il Tank To
PG BT e staie s s S oo S s 6 5w s e e AR AR 0.3
N 33 TLh 029 ook 0il Line 14" (360 mm) Filter To Pump AR AR 03
34 748 003 001 RUDDEY PAde e veeeecenonoeanenneasass = 2 Dl
35 748 003 000 RUDbBEr Padesainsinssasvneins s osnmsss 1 1 D.N.A.






FRAME 1977
ITEM PART DESCRIPTION TTYNT ki FRT
NO NUMBER 175 250
36 T4L 032 000 0il Tank CapP.e.evee.. e ks il 1 051
37 T4l 033 000 CEIEE n s e v b S, i B o W A s 1 =

N 38 T4h 051 002 CRIITI O o0 o v s e i o & sl 6 bl Opt Opt D.N.A.
39 T4k 052 000 Clampiassw. S I R peml A 2 2 -

N Lo 399 8012 00 Lockwasher MB........u... L L 2 2 -
L1 222 082 015 Screw, Hexagonal Head Cap M8 X

1285 X 120 wiwvssws R U 2 2 &
N L2 738 074 000 Roll Up Center Stand With Grip..... Opt Opt Dl As
N 43 737 005 000 RUDDET G il s swsovansas essns T B e Opt Opt D.N.A.

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 6 PAGE 11
CATALOG NO T35 009 008



LU

i TR




Swing Arm,
Rear Shocks.






BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SWING ARM, REAR SUSPENSION 1977
ITEM PART DESCRIPTION T'NT T'NT FRT
NO NUMBER 175 250
N1 TL6 066 012 BWITE AT s s vis s e dss s mk weEs o i L 1 0.5
2 746 00k 000 Flanged Bushing. »esuss: ve srnennsssss L L 0.4
3 732 501 001 Shim .036 (0.9 mm)...... o A o AR AR -
732 501 000 Shim .018 (0.5 MM)eeeeneennn. s e AR AR g
L 746 003 001 Swing Arm BuShing...eeeeeeeeeeaens . 2 2 0.7
5 222 065 015 Screw, Hexagonal Head M6 X 1.00 X
, 16 ORGP SR PR S S S s 2 2 -
6 TL6 0LO 000 ORIt Bl e oo o es i ou &5 5bn 5w 5d s i 1 0.2
7 224 061 120 Washer Flat 6 mm X 12 X 1050 “eie e s 8 8 -
8 228 561 015 Nut, Hexagonal Elastic Stop
M6 100 -Gl s easans s R 6 6 G v i L =
9 222 083 515 Screw, Hexagonal Head Cap M8 X
TP T A5t s s e w o s s RSP B 2 o -
10 224 081 170 Washer Flat 8mm X 17 X 2 veeeennn .o 6 6 =
11 TL2 005 002 Bhock' ABSOTDEF . s wswssesss e Opt Opt’ D.N.A.
Th2 005 003 Bhock APSOTTETw s s xasasu e ismwss s e e B 0:1
Th2 005 0oL Ehoel ADEOTDEIL o ors o ' aisie sial sz io Opt Opt D.N.A.
12 742 007 003 Damper/S & PRI NP ik P s sl 2 2 0.1
13 Th2 ok3 000 AGJUSHEY BINg e « wwnshat s bxgnsionsns s 2 2 D.N.A.
N 1L 742 006 000 Spring, Shock Absorber T5 1bS ...... Opt Opt D.N.A.
Th2 006 001 Spring, Shock Absorber 88 1bs Color
‘ Code: Yellow / White / Yellow...... Opt Opt D.N.A.
T42 006 003 Spring, Shock Absorber 55 1bS...... Opt Opt D.N.A.
742 006 00k Spring, Shock Absorber 65 1bs
Color Codes YellOWeminn'ss siasssas . Opt Opt D.N.A.
Th2 006 005 Spring, Shock Absorber L45-70 1bs
Color Code Yellow / Yellow...... . Opt Opt D.N.A.
Th2 006 006 Spring, Shock Absorber 60-90 1bs. Opt Opt D.N.A.
Th2 006 007 Spring, Shock Absorber 82 1bs
Color Code: White / White......... 2 2 0.1

N Th2 006 009 Spring, Shock Absorber 100 1bs..... Opt Opt D.N.A.
15 Th2 033 002 Collar Spring...cecees. - e s 5 L L 0.1
16 228 581 015 Nut, Hexagonal Stop M8 X 1.25 ..... L L -
17 222 084 015 Screw, Hexagonal Head Cap M8 X

1185 XUl sui ovencnssa us Fai 2 2 -
18 222 061 615 Screw, Hexagonal Head Cap M6 X
1. 00" T 06 55 wvon n B s o Wi 2wl Bk 1 1 -

N 19 746 038 005 Strub Oubsides soessn e e vsmss e s oo 1 1 0.1
20 746 095 000 Protector (Chain Guide)...... e i, o 2 2 -
21 202 06L 515 Screw, Hexagonal Head Cap M6 X

Tl BAE as woaisks & renn B G e 5 il 1 -

N 22 746 038 0oL Sararh  FRed A, Coe o655 b e s e e b 1 1 0.1

SECTION 6 PAGE 15
CATALOG NO T35 009 008






HANDLEBAR 1977
ITEM PART DESCRIPTION T'NT PYNT FRT
NO NUMBER 175 250
N1 737 006 005 Handlebar........ AR L R B s if il B3
2 737 002 000 Brake Lever Assembly (Include
Ttem. 3. £0.9 i e S M LS. R 1 il 9L
3 737 007 000 Brake Lever...... AT T A - 1! 1 0.1
l 737 011 001 Screw, Brake Clamp.......... ....... 1 il 0.1
5 737 010 000 Dot Belb. . vies ou e c G e il 1 i Bhacl.
6 22 061 120 Flat Washer M6 X 12 X 1. 5 SR 1 1 -
7 228 561 015 Nut, Hexagonal Elastic Stop M6 X
TR L s i Ll e s e S i Ry al 1 =
8 741 005 000 Cable Adjuster SCreW....eeeeeeeeees 1 1 0.1
9 738 021 000 Front Brake Light Switch...eeeen... 1 al 0.3
N 10-11 730 018 008 Theottle Mageilllv.  avnh duseseans o 1 i § 0.3
11 222 .552: 515 Screw, Slotted Pan Head M5 X 0.80 X
S e IS e TS Pl i S 2 2 -
N 12 749 01k 000 Rubber Grip Sebevececosssceinsn ST 1 1 0.1
13 737 003 000 Clutch Lever Assembly (Include Item
15 ol oS P S T R P Sy g il iy 0l
1h 737 008 000 LUt Ch lieVen. s v aith i sl o sl s ey 1 1 0.1
15 T37T 011 601 Serew, Clutch Clamp. ..o s T 1 s -
16 737 010 000 PUVOT: BOTES b ot otsis oeis ain io 1 o161 5% 15 6ua 308 . 1 il 0.1
17 224 061 120 Flat Washer M6 X 12 X 1.5 cevevnnn. 1 il -
18 228 561 015 Nut, Hexagonal Elastic Stop M6X1.00 il 1 -
19 741 005 000 Gable AdJusber SCrew: . saesss s ase 1 1 0.1
20-21 738 017 000 SWATCH ASSEMDIN A s o siealia e s are o o bioininlale s 1 1 0.3
21 222 552 515 Screw, Slotted Pan Head M5 X 0.80 X
R R e b R A B T 2 2 L
22 T3T7 009 000 L O T e a5 a ot oy slaslor/arin s va e be <a el o o Foke Sistalane 1 1 0.1
23 748 001 000 I B Ok winls b s ss s e BT ook AR AR -
N 24 738 07k 000 Thieorttlies FTHTE s o o i w6 e 1 1 0.3

BOMBARDIER LTEE/LTD

SPARE PARTS CATALOG

SECTION 7 PAGE 3
CATALOG NO T35 009 008



|

Sl AL




Cables



O T = N N B > T~

||
)
\
)
| |
0l
i



CABLES 1977
ITEM PART DESCRIPTION T'NT T'NT FRT
NO NUMBER 175 250
1 741 001 000 Speedometer Cables vessossssnesssss il 1 ot
2 741 00k 000 THEGTELE BabLies v s ol 5 ssiels o sn o5 6 ooe 1 1 0.3
3 Ti1l 005 002 Cable Adjuster Screw, 0il Pump..... 1 q. 01
L 741 003 002 Oluboh CEbLes o xwssnisiissnnedis s wis 1 i 6.2
5 741 002 002 Frciit Brake Cable. e ey ksns v e 1 1 Gl
6 741 011 000 Spring and Boot Assembly........... 1 i 0.1
7 741 009 000 Barmels oanss o A S e s b 1 1. Gl
8 T4l 010 000 Adjuster Nut...... LI 1 1 =
9 741 002 001 Rear Brake Cable..eeeeeeeeeeesnenns 1 1 0.2
10 732 309 000 BT e e e B s B 5 5 1 30 6 R e 5 T 1 il @51
11 746 032 000 Barrel..oeee.. OO e S TN B el JLTUR 1 1 OrAlL
12 T46 033 001 AAJUSTET NUe o oo wminnic o soosnisns susss 1 1 -

BOMBARDIER LYEE/LTD
SPARE PARTS CATALOG

SECTION 7 PAGE T
CATALOG NO 735 009 008



|1

| s

|

LU L

|

1]

14




EXHAUST SYSTEM




Ll

MRS}




Exhaust Pipe
Muffler






EXHAUST SYSTEM

19T

ITEM PART DESCRIPTION T'NT T'NT FRT
NO NUMBER 1 250
N1 745 002 018 B AUt DD e s /sl sie i e e o in 8 5.5 rsi ol lnie s e /s iat s i 0.4
N 745 002 019 BEhatat PIDE, « ok i ma s s e mome s s i 0.4
2 745 006 001 Packing, Exhaust Pip€eeeeescencscss 1 03
745 006 002 Packing, Dehauelt PiDe. suss vuswaios y iy 0s3
3 732 307 001 Spring, Bxhaush Pipess:.ccosssosnss L 0
N 732 307 000 Spring, Bxhaust Pipe.scacasiseosasies 2 0.1
i 748 004 00k BUbBet NOTEE « i e e a4 e 5 605 0 5 2 z 0.1
5 745 001 000 ASDEStoS WaShET s sivsvwsssssssasess 2 2 =
N 6 399 9015 00 Flat Washer M6 X 12 X 1.50 ceveen.. 3 3 -
N T 228 561 015 Nut, Hexagonal Elastic M6 X 1.00 .. L L -
N 8 745 003 010 Muffler With Resonator.....eeeee... 1 1 052
N 9 s 003011 RO SONA O 2 iiiehs t e taials stels: otatalia mia s ol 51 81 517 1 1 Gyl
10 224 061 120 Plat Washer M6 X 14U X Te5 st snsss 2 2 -
N 11 392 0019 00 Lockwasher...... Nl G s 1 i -
N 12 a22 060 B15 Screw, Hexagonal Cap M6 X 1. oo X 8 :h 1 -
13 745 011 000 AW r1 ] P o e NN A SRR ERD S 1 il g.2
1k 202 061 615 Screw, Hexagonal Cap M6 X 1.00 X 16 il | -
N 15 T45 011 005 Elabs Suhs s o PN g S BN o gl 1 o P!
N 16 748 004 003 BUbBer MELiiitie.s o5t o s ae bipo s o s e s s I T, Bal
kg 224 081 170 Flat Washer MB X 17T X 2 tevecvennn. 3 3 .
18 228 581 015 Nut, Hexagonal Elastic Stop M8X1.25 3 3 -
19 745 001 000 ASbestos Washer. .o eeeeeeenooneans 3 3 —~
N 20 748 00k 00T RUBE I MOUIEE £ ¢ e v ww Sia 0 05 st & e a1 1 il 0.1
N 21 746 092 006 M e VR s v 5 5 M S5 5 o s m e e 1 1 a.1
N 22 748 004 006 Riibber Mountbzss s ss s s A it o1 5 s e . 1 1 0.1
N 23 22l 061 200 WESHET . 2 & o ot widd fnde st orene o606 e 5.5 o\ & Srers e 1 i =
N 24 222 083 015 Screw, Hexagonal Cap M8 X 1.25 X 30 1 1 -
N 25 399 8012 00 Lockwasher..... L18 Bue B b el e soke Tt e s il . -
26 745 ook 001 Hegt ShIBLA: xssenes srussnmnns s sns . Opt Opt D.N.A.
27 745 010 000 Olamp (OPETLOM) o wn e o e wwmnan &b wmsi 2 2 D.N.A

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 8 PAGE 3
CATATOG NO T35 009 008



|

G

RN

el




BODY




NOTES




Body Parts






BODY PARTS 1977
ITEM PART DESCRIPTION T'NT T'NT FRT
NO NUMBER 175 250
1 744 002 000 Spacer, Front Fender...seseosesssss L i Gl
2 74L 025 001 Frott Fender. vesss«ss by de I e 1 1 052
3 224 061 200 Flat Washers . e ce e e neeniny R 10 10 -
L 222063 515 Screw, Hexagonal Head Cap M6 X
15002 X85 aiadsss oo i e s [yl L L =
N 5 Tl 026 012 Decal Set Front Fender.....eeeeeess 1 1 0.2
N 6 740 006 009 T B e s e ¥ a5 e S 50 % e K s 1 1 0:5
N T 7Ll ok6 001 Bleket v o5 s wm s sssin AR 1 e i s e 1 1 0.3
N 8 74l 059 000 Insert...eeee. bsie 5 5 e bt R g b i 1 O
N 9 b1k 2542 00 Tube, Draif (9.5" = 241 mm)iussssss AR AR Ok L
N 10 b1k 2234 00 Perforated TubE....oeeeeen. e o 1 1 0.1
N 11 740 019 001 Tliet - TUHE & 6a% caiaiens e e S i i 1 Ol
12 740 018 000 el FI A P s et v e i e 1 6l 0.1
13 740 017 000 PAE ST Cr N 15 55 bire o s 4ol bt ot oy 300 o 5158 S5 e e 1 ki 01
N 1k 740 008 002 Alr Filter Frame...... AR S BN ! 1 o i
15 740 009 001 Mr-Filbter Blementiit, .ofiicsssiansadns ik 1 0.1
16 740 010 000 Al Filter Retalnericie veossesos seees 1 il 0.3
il 732 302 000 I TN a5 5o s S Y e s R et 3 2 -
18 7Ll oLk7 o001 Battery BoX..... S D e B 1 il 0.3
19 570 1230 00 OPACED v wisis s s 5 o8 wenioiuric s o o1 8% 606 5 4 ouh o ofe 2 2 -
20 399 9015 00 WRISTIE T 5w 5e e cove o St sa o s 12 51 6 18,506 o 3 3 -
21 732 600 000 S OO w55 s e eks ek ey o B o & sl L e 3 3 -
20 T4l 022 001 Side Panel RaH. . isiiises wivans nmian o 1 it 0.1
23 74l 053 001 Side Panel Decal, White........ . 2 2 Dl
N 24 T4k 006 025 Identification Label R.H. TNT 175 " 1 -
T4l 006 027 Identification Label R.H. TNT 250 . 1 =
25 748 016 000 R DD e HAEHE v 55 0 .8 65 s mnms sinsiosiun 2 2 -
N 26 223 861 215 Machine Screw M6 X 1.00 X 12 ...... fl 1 =
&7 T4k 023 001 Side Panel L.H..... T res e : 1 1 Ol
N 28 T4l 006 026 Identification Label L.H. 175 TNT . g -
7Lk 006 028 Tdentification Label L.H. 250 TNT . il N
29 223 861 615 Machine Screw, M6 X 1.00 X 16 ..... 1 g -
30 T4l 017 002 Bagh [Mandar sese bt e o aoiuae s s o i 1 1 0.3
31 222 061 615 Screw, Hexagonal Head Cap M6 X
LoD 00100 U6 et cerai b s s arralres oy s sisd 4% s Rl 2 2 -
32 228 561 015 Nut, Hexagonal Elastic Stop M6X1.00 L L -
33 570 1321 00 Grommet (BEa6). cesssnois vssnns R, 2 2 =
3L T4k 027 000 e B o S i . n AR S S B ool 2 2 -
35 22k 061 120 Flat Washer M6 X 12 X 1. 5 ......... 2 2 =
36 222 062 515 Screw, Hexagonal Head Cap M6 X
DS " b e i gl e 23 e 2 & -
N 37 T4l 018 01k Decal Set Rear Fender....... ST 1 1 0.2
N 38 T4l 013 ook BBl s o i e e i e o A Spera 1 1 0.1

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 9 PAGE 3
CATALOG NO 735 009 008






BODY PARTS 1977

ITEM PART DESCRIPTION TI'NT T'NT FRT

NO NUMBER 175 250

39 T4l 01k 001 Seat COVET s sunie baasnss o 1 i 0.3

Lo - 74l 0L8 000 P OLECTOR . & 5 4.6 % e ot gishe s esa e te o s sLies 18 2 2 .

L1 22k 081 170 Waisher M8 Xl M2 i osiweierns sisssis v 2 2 =
N L2 399 8012 00 Lockwasher M8 cuwessssssanssooss . 2 2 -
N 43 292 D81 615 Screw, Hexagonal Head Cap M6 X

R N S 2 2 =

BOMBARDIER LTEE/LTD SECTION 9 PAGE 5

SPARE PARTS CATALOG CATALOG NO 735 009 008



L

T

i TR




Fuel Tank






FUEL TANK 1977
ITEM PART DESCRIPTION T'NT T'NT FRT
NO NUMBER 175 250
¥l 74k 019 013 Fuel Tank 2.5 Gallons U.S-2.1 Gallons
Tmperial (Included No 2 Thru L4).... 1 il 0.2
2) 732 401 005 Q= aY- MO s o s R s e b 1 - -
2-3 TL4 010 001 Fuel Tank Cap With O'RiNg..ceeeeees 1 ap 051
N L 74k 020 010 el Taale DeCE] et s ous on s e i 1 0.4
N 5 7Ll 021 001 Bel Vol ve s T e v oite e s e e e s s1ars il 1 Gy
6 399 9061 00 Fiber Washer........ il e G i) 2 2 =
T 220760 015 Machine Screw M6 X 1.00 X 20 ...... 2 2 -
N 8 b1k 1372 00 Fuel Line 10 1/4"™ (260 mm)...v.eu... AR AR 0.1
9 570 1230 00 Rubber SpaceY asveomessis sabnsasesss 2 2 -
10 748 004 ook Rubber MoUNt.eeeeeeeneeannn Sl Sher 2 2 0.2
5 399 9015 00 Flat Washer 9/32 X 5/8 X .060 ...« 2 2 -
N 12 394 0014 00 External Tooth Lockwasher...eececeese il 1 -
N 13 228 561 015 Nut, Hexagonal Elastic Stop M6 X
T B ) T ) i it e Lo R s 1 oe 2 2 -

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 9 PAGE 9
CATALOG NO 735 009 008



L]

T e e T

{INEN




WHEELS




L

i 1

1)1




Brake System






BRAKE SYSTEM

19T

ITEM PART DESCRIPTION T'NT T'NT FRT
NO NUMBER 175 250
il T46 039 002 Ernlie  Padl e oo s oo m e o5 iis s s wis i) 1 0.2
2 746 020 002 e ARG o e b 150 ok gl - iR oo R R S L) 1 i =
3 746 018 002 Piyols MoUmmhn o5 4 o s vvie s g s 5w e 1 1 0.2
L 746 089 000 Wrlion, RN ve o s sios ot 5 8 S G 1 i -
5 399 9068 00 Washer, Flat 8mm X 1 21 g 2= ARG, 1 1 -
6 228 501 015 Nut, Hexagonal Elastic Stop
1700150 A il Bt s B otk o 1 i =
T 408 2001 00 Bregae TAlBTRS s s s aos 65 dsn o nnsain 1 T -
8 228 061 015 Nut, Hexagonal M6 X 1. OO ....... - 1 1 -
9 222 062 015 Adjuster Stop Screw..... T e s 1 1 =
10 371 8007 00 COTEET M PI T aisaris shece o ara, sisho slatetsis iatebs 3 1 1 =
i 222 082 015 Screw, Hexagonal Head Cap M8 X
15 o o) TR S (A W E sl TR 2 2 e
g1 228 581 015 U S ks d % G 66 w15, B 0% S SO 2 2 -
13 743 030 006 Rear Backing Plate (Black) ....... 1 oIl 0.3
1h T3 B88 801 6 oh e S S PR TN S SO s & 2 2 03
15 732 106 000 el S Y- L e N I T e 2 2 0.2
16 732 304 001 Rear Brake Arm Spring....cceceeeeees il 1 0.2
17 743 038 002 Rear Brake Arf...... L ey s 1 1 0.2
18 222 063 515 Screw, Hexagonal Head Cap M6 X
LSOOI NS i m e, dh i s R 8 2 2 -
19 22L 061 120 Washer Flat 6mm X 12 X 1.5 ..... 5 s L L -
20 228 561 015 Nut, Hexagonal Elastic Stop
TG JE T B e 506 o om0 e s 0 6630 2 2 -
21 T43 032 004 Brakie: [SHOE: s o isalsisais o sie siobisisnis oo b o L I 0.2
25 732 303 002 Brake Shoe Spring..... MR T L L 0.2
23 743 026 000 Brake Shoe Retaining Washer........ 2 2 -
2l 222 551 015 Screw, Slotted Pan Head M5 X 0.80 X
51 R LA e AN G et Ao MR, o e 2 2 -
25 743 029 006 Front Backing Plate { Bleglk)es s 1 1 0.3
26 743 039 002 Brake ATM.eecevo.. ; 5 sreyaieadl e oV ol 1 1 0.1
27 747 020 000 Lock M'Se8l.eveeereneneeannoeonoennes AR AR =

BOMBARDIER LTEE/LTD

SPARE PARTS CATALOG

SECTION 10 PAGE 3
CATALOG NO T35 009 008



fi]

RSN

[




Wheels,
Front.

and Rear






FRONT WHEEL 1977
ITEM PART DESCRIPTION T!'NT T'NT FRT
NO NUMBER 175 250
¥l to-9-Th3°050 003 Front Wheel Assembly.eceeceoscccssss 1 1 D.N.A.
1 743 019 000 EROnt Hbks wlsishe s o6 o bt oa selsaidiars o b e 1 1 146
2 743 027 001 P OKE BN ETE . o i o shehare e taial's; 31 s g absTe s o 1 1 1.0
3 223 061 215 Screw, Flat Head M6 X 1.00 X 12 ... 5 5 =
L 743 012 002 Spoke Ballsswc it iavns SR SRR 20 20 -
5 743 012 003 SHOLE Tl il et n s AL ey N 20 20 =
6 743, 015, 000 Rifi (Chorme Steel)verwniss e P 1 1 146
T 743 014 000 Nipplé. sesess s 1 o e s B s 4o o) e
N 8 743 025 00Ok SDEGEY  BEaRIIE: 4 ws v has uas s R il 1 0.6
9 732 T05 000 BEEILATII s o liavats o ot alore’s s k¥ AR O 2 2 0.6
10 743 009 001 Speedo. Drive: FLANG . s 50t duessivn o 1 i =
1 222 530, 515 Screw, Pan Head M3 X 0.50 X 5 ..... 3 3 -
12 732 100 000 Seal Speedo Drive...ceeeceescssasss it 1 -
13 743 0Lkl 000 Speedn Drle Ceary s s s i s i b enam bs.s 1 i =
1L T43 015 002 Rim (Mlley High Preofile).ssissssssis Opt Opt TN
15 743 015 003 Rim (Alloy Tow Profile)..eses T Opt Opt D.N.A
16 748 029 000 Grommet, Spoke Flange....ceesasnses Opt Opt D.N.A
14 748 031 000 RUBDEA RIS s st o s o e viee ovs o i 1 -
18 to 20 Ti3 052 002 B loales 2 Wbl s e e e o Opt Opt D.N.A
19 ook 781 1Lo LoCkWaSher MB v eeesisen soosssionssses =i 1 =
20 228 081 015 Nut Hexagonal M8 x 125 sscvsnis ans 1 1 .
21 743 022 000 RAme e, on dnes anmint e el Al 1 8.3
29 743 010 000 Mbe sR00 T2 s vnieiith s R il il Bes
23 743 007 000 Tire Front, Trials Yokohama 300-21
TS IR el T e 1 A P 1 o 0.3
N 743 007 003 Tire Front, Trials Cheng Shin
300-21 (4 Ply) .................... Opt Opt D.N.A
oL 743 007 001 Tire Front, Knobby Trelleborg
300~ 21/h-5hh (L PIy) iwsas AR S Opt Opt D.N.A.
743 007 002 Tire Front, Knobby Yokohama
(010l A R O 1 =1 R Opt Opt D.N.A.
743 007 005 Tire Front, Knobby Cheng Shin
FOP=EL (B Ply)scnssorennshis &bnesea Opt Opt Dol . B
743 007 006 Tire Front, Knobby Cheng Shin
Wh=20 L Pl | ki vt s ens, 45 S5 w s Opt Opt D.N.A
N 743 007 007 Tire Front, Knobby Yokohama
OO I i AT e meiens 00 0 oy ol e S e e o e Opt Opt D.N.A
25 74T 020 000 Teek NP OEB i, mwsamn e dnsonins sbnnnsdns AR AR =

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 10 PAGE 7
CATALOG NO 735 009 008



Right Side Inside 9

00
L Al L
[ — 7197 mm j
RIMS 4 e
Rig{tLSide Outside 100‘:,
=

Left Side

1/
28 [ 197 mm |
\\/’ u U Butted
75°
i —
LOW PROFILE HIGH PROFI ME STEEL . &
‘ Sy




REAR WHEEL 1977
ITEM PART DESCRIPTION T'NT T'NT FRT
NO NUMBER 175 250
N 1 to 7 7L3 0L9 005 Rear Wheel Assembly..eeeeeee.. T il 7 DA
Nyl 743 oko 006 REGT THITD e o) s telorh i) S¥al o sl osive oudiie, s o 1 1 220
N 2 743 025 005 Spacer; Bear NG i s v s s s sieels . 1 il 0.6
3 732 706 000 BE AT 10wt wrallarad o o o e b e 2 2 0.6
h 743 012 005 Spoke R.H. Outside 90 Degree....... 10 10 =
743 012 006 Spoke R.H. Inside 100 Degre€....... 10 10 -
N 5 743 012 010 Spoke L.H. Outside 75 Degree..Z.... 10 10 22
743 012 007 Spoke L.H. Inside 110 Degree.gg.... 10 10 -
6 743 014 000 GOyl e e (e e A L ORI 4o Lo D.N.A.
i 743 016 000 Rim: (Chrome SEEEA ) e e coine onseionsos 1 il 2,10
8 743 016 002 Rim (Alloy High Profile )ssecsonss vas Opt Opt D N4 AL
9 743 016 003 Rim (Alloy Low Profile)....ceeee... Opt Opt D.N.A.
10 748 029 000 Grommet, Spoke Flange.eeeeeeceaeess Opt Opt D.N.A.
i 743 0L3 021 Sppocket, 38 Teeth.auics sonsenssn vs con Opt Opt D.N.A.
743 043 020 Sprocket 40O Teeth..... i e et 1 1 0.6
743 043 010 Sprocket U2 Teeth..ceieecrennennnan Opt Opt D.N.A.
743 043 011 SPTOCKED, Ul TEEt e v oo o s oisioin e ossans Opt Opt D.N.A.
Th3 ob3 g1p Sprocket 46 Teeth..cecooes. S e Opt Opt DalE AL
743 043 022 Sprocket: W Teetbhu s siabiaissasatoes Opt Opt D.N.A.
743 043 013 Sprocket 48 Teeth......... B Opt Opt D.N.A.
743 oL3 01kh Sprocket 50 Teebtheeeveeoceenceneaocns Opt Opt D.N.A.
743 043 015 Sprocket 52 Teetheccc:cicereoaeeann Opt Opt D.N.A.
743 043 016 Sprocket 54 Teethe.eeeeeeeeeeeennnn Opt Opt D.NGA.
743 043 017 Sprocket 56 Teeth..essossassss sasns Opt Opt D A
743 0k3 018 Sprocket 58 Teeth.e..... SFT YT A Opt Opt D.N.A.
743 043 019 Sprocket 60: Teethw. siise s sonesones Opt Opt D.N.A.
12 743 037 000 EOVE s ool e e 1 ik 0.6
13 224 081 170 Flat Washer M8 F UT X 2. sssswnssvas 12 12 -
1L 222 08h 515 Screw, Hexagonal Head Cap M8 X
1 o e T O e N P TE s 6 6 -
15 228 581 015 Nut, Hexagonal Elastic Stop M8X1.25 6 6 -
16 743 004 000 Re atlixdllo et B i bl ) g i 1 1 0.2
il 746 034 001 Flat Washer M6 X 28 X 2 vieeeenen. 2 2 =
18 746 017 000 AJJUSTET  Calllensivs sias = ot e svatoia s e e 2 2 =
19 746 016 000 SPACEE Ry Guleisienisis ot s s sieiis s sson 1 1 -
20 732 102 000 BRI 25 L S8 T wesun exavmsns vonss 1 1 -
21 46 035 001 Nut, Hexagonal MI6 X 1.5 cucssasess 1 1 -
22 to 24 TU3 052 00k Rim Tiock #W M2 ssisnicssassvsonscns 2 2 0.3
743 052 003 Rim Lock #W M3 (To be Used With
Oversize Tires or RimS).eeeececeoes Opt Opt D.N.A
23 224 781 1ko Lockwasher MB .....ceeeeeeneneeannn 2 2 -
2L 228 081 015 Nut, Hexagonal M8 X 1.25 .....ve... 2 2 -
25 743 021 000 Rime, BINET x5 5 6. 600 5908 6005 0 05 000 ae e ols s 5 1 1 0.3

BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 10 PAGE 9
CATALOG NO 735 009 008



Right Side Inside 900,?
f i

JL T
} %197 mm —
R I M S 4 Butted
Right Side Outside 100‘:,
o fa ﬁ

JL
1197 mm -

28 H wted |
v )\A Q\/D ‘ Left Side ) ;:"

m_{l
| * 184 mm

Left Side
ya

LOW PROFILE HIGH PROFILE




BOMBARDIER LTEE/LTD
SPARE PARTS CATALOG

SECTION 10 PAGE 11

CATALOG NO 735 009 008

REAR WHEEL kel
ITEM PART DESCRIPTION TYNT T FRT
NO NUMBER 7S 250
26 743 011 000 11 v} 7= e POV P IRt A @ o 2 i 1 05
27 743 006 000 Tire Rear, Trials Yokohama L400-18
(75 =k IR T-CT LAt e R DTN 1 1 043
743 006 003 Tire Rear, Trials Cheng Shin
400-18 (UPLY)eeouns el o Basian PR Opt Opt D.N.A.
28 743 006 005 Tire Rear, Knobby Cheng Shin
B B By ol o e e , Opt Opt Tl
743 006 006 Tire Rear, Knobby Cheng Shln
LOO=18 {6 . Plar bumms sies e R e <54 Opt Opt D.N.A.
743 006 007 Tire Rear, Knobby Yokohama
e P o B 2 M=o o PR SRR S S A Opt Opt D.N.A.
743 006 008 Tire Rear, Knobby Yokohama
e LB s e e e e e e Opt Opt D.N.A.
29 743 04T 000 Chain, Reynolds 11005h (25 Ft Roll) Opt Opt Dl < A
743 okLT oO01 Chain Diamond A 250/1L48
(5, ROl ) i s vatisapnas duvdass Opt Opt D.N.A.
T43 DT 002 Chain, Shima ES-520 (25 Ft Roll).. AR AR 0.2
743 0o4T 003 Chain, Daido 5207 (25 Ft. Roll):s Opt Opt D.N.A.
743 047 OOk Chain, Takasago 520 (25 Ft. Roll).. Opt Opt D.N.A.
30 743 oLk 000 Half Link, For Reynolds Chain 11005k Opt Opt D.N.A.
743 okl 001 Half Link, For Diamond Chain 250/148 Opt Opt D.N.A.
743 olL 002 Half -Link, For Shima Chain ES 520 . AR AR 01
743 oLk ook Half Link, For Takasago Chain 520 . Opt Opt DL AL
3 743 045 000 Master Link, For Reynold Chain
1100§h s SR R T B R b S Opt Opt D.N.A.
743 045 001 Master Link, For Diamond Chain
A 250/148 ...us 5 Airhea i el 'y e e Opt Opt DI,
743 0L5 002 Master Link, For Shima Chain ES 520 AR AR O
743 045 003 Master Link, For Daido Chain 520T.. Opt Opt D.N.A.
743 045 00k Master Link, For Takasago Chain 520 Opt Opt D.N.A
32 743 0L6 000 Iink Kit, For Reynold Chain 11015k Opt Opt D.N.A.
743 046 001 Link Kit, For Diamond Chain
A 2S0/1UE ws sovwnasas vas 1A v Ve ot i Opt Opt i 8
743 ol6 002 Link Kit, For Shima Chain ES 520 .. Opt Opt D.N.A
743 ok6 003 Link Kity For Daido Chain 5207 .... Opt Opt D.N:A.
743 0L6 OOk Link Kit, For Takasago Chain 520 .. Opt Opt D.N.A.



] | O e S T






M

LAST/IC
LOWER,

M= TORQUE : 15-20 14-L8S




